v/ 74

lllustrated Parts Manual

Model

LIFTLUX
260-25

SN 22107 TO PRESENT
including SN’s 19027,
20824, 21674 & 21990

3121344

October 28, 2011

« JLG

An Oshkosh Corporation Company






REVISION LOG

June 2, 2009 - Original Issue of Manual
October 28, 2011 - Revised Manual (Edited to B/M 0010714 Revision 5)

3121344 260-25






TABLE OF CONTENTS

SECTION 1 - FRAME . ...t e oo e e oo oo o e e e e e e e o e aa e et e e e e s e s a e s e e e e e aesesannsreeeeeeeessasnmneeeeeeessannnnnneaeeeeaanns 7
FIGURE 1-1. STEERING INSTALLATION ...ttt ettt e s e e s e e e e e st e e e s bne e e e 8
FIGURE 1-2. REAR AXLE INSTALLATION L....iiiiiiiiiii ittt sttt e b e e s s e s s a e e e s e e e s asrne e e 10
FIGURE 1-3. WHEEL DRIVE INSTALLATION ...ttt ettt e e et e e e e e e e e e e e e e e e e e e e e e s e nnnnneeeeens 12
FIGURE 1-4. DRIVE MOTOR ASSEMBLY ...ttt ettt e e e e e e e e e e e e e e e e e e e e n e e e e e e e e e nnnrneeeeens 14
FIGURE 1-5. DRIVE HUB ASSEMBLY ...ttt ettt e e e e e ettt e e e e e e e e e e e e e e e e e e e e e s e e nnnnneeeeens 16
FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION. ... .ootiiiiiiie e 20

SECTION 2 - GROUND CONTROLS ...ttt oottt e e e e et e e e e e e et e e e e e e s e et e e e e e e e as s ae e e e e e e e s aasnnn e e e e e e e s e asnnnnneeeeens 23
FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200022107 through 1200023452) .........cccccviiieenieienieeneeene 24
FIGURE 2-2. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200023453 t0 PreSent) ........ccccevuvtiiieeriiienieeenieeenieeeieeesiee s 28
FIGURE 2-3. MAIN VALVE ASSEMBLY (DRIVE/EXTEND/OUTRIGGERY) .......ccctitiiiiiiiiiiiie ittt 32
FIGURE 2-4. DRIVE VALVE ASSEMBLY ...ttt ettt et st e skt e et e e s s et e s aa b n e e e st n e e e s e e e s annneeeaa 34
FIGURE 2-5. MAIN VALVE ASSEMBLY (DRIVE/LIFT/AXLE LOCKOUT) ...cittiitiiiiie ettt 36
FIGURE 2-6. BRAKE AND EMERGENCY VALVE MANIFOLD ......coiiiiiiiiiiiiie ittt 38
FIGURE 2-7. HAND PUMP ASSEMBLY ..ottt ettt s e e skt s st e e s ek et e e aa et e e snee e e s nnr e e e e asnneeenas 40
FIGURE 2-8. MAIN TERMINAL BOX ASSEMBLY ..ottt sttt ettt e e s e e e s nnnn e e 42
FIGURE 2-9. LEFT SIDE COMPONENTS INSTALLATION .....eiiiititiiiitie ittt sttt srn e e e s nsnne e 44

FIGURE 2-10. ENGINE INSTALLATION
FIGURE 2-11. HOODS INSTALLATION

SECTION 3 - SCISSORS ARMS ... ittt e sttt e e e oo ettt e e e e e et e e e e e e s s e e e et e e e e e e et b a e et e e e e e s e snnnr et e e e e e aasnnneeeeeens 53
FIGURE 3-1. SCISSORS ARMS INSTALLATION ...ttt ettt et e e e et e e e e e e e e e e e e e e s e e e e e e e e e nnnrneeeeens 54
SECTION 4 - PLATFORM. ...ttt ittt ettt e et e s bt e okt oo e st et e e e s e e e oo es et e e e s b et e e e b et e e s e e ne e e e e s ne e e s e e e e e ssnn e e e nnre e e e nenes 61
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION .....cciiiiiiiiiie e 62
FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION .....coiiiiiiiiiiiiie e 68
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY ....oitiiiiiiiiiiiiiie ittt sttt e s nnne e 70
SECTION 5 - CYLINDER .....cotiiiiiiee ittt ettt e e oo oottt e e e e e ettt e e e e e s e e et e e e e e e s e R e et e e e e e e e e eb e e et e e e e e s nssnnr e e e e e e e nassnnnneeeeens 73
FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY ..ottt ittt e e e e e e e e e s e e e e e e s neennnneeeeens 74
FIGURE 5-2. LEVELING CYLINDER ASSEMBLY ... ..ttt ettt ettt e e e e e e e e e e s e e et e e e s e e nnnrneeeee s 76
FIGURE 5-3. LIFT CYLINDER ASSEMBLY ..ottt ettt e e e ettt e e e e e st e e e e e s e e et e e e e e e snn e e e e e e e e annnrneeeeens
FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY
FIGURE 5-5. STEERING CYLINDER ASSEMBLY .....eeiiiiiiii e
SECTION 6 - HYDRAULIC ..o b e e e e e e s s s bbb et e e e e e s s b b e et e e e e e s s s b b e b e e e e e s s s ab e e e e e as 85
FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200022107 through 1200023452) .........cccoeiiiiiiiiieiie e 86

FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200023453 to Present)

SECTION 7 - ELECTRICAL ..ottt ettt ettt et oottt oo 44 a e ettt e e e e e s e e et e e e a2 e e s R b bttt e e e e e e e bbb e et e e e e e e n s e s e et e e e e nansnnrneeeeens 99
FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL ...ttt ettt ettt e e e e e e e e e 100
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION ... ... 120

SECTION 8 - DECALS ...t e oo e e oo et e e e e s e s b e e et e e e s e s e s b e e e e e e e s e s e e b e e e e e e e e e s s sssraa e e e e e e s s annnneeeeeeas 125
FIGURE 8-1. DECAL INSTALLATION. ...ttt e e e e e e e e e s s e e e e e e s e n e e e e e e s s nanaeeeeee s 126

3121344 260-25 5



TABLE OF CONTENTS

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ...t e e e e e e e e 129
FIGURE 9-1. MODEL 260-25 STANDARD PARTS .....oiiiiiiiiiiii ittt e s e e e s e 130
FIGURE 9-2. MODEL 260-25 VARIABLE PARTS ...ttt et e s 132

SECTION 10 - SPECIAL OPTIONS ...ttt ittt ettt h e e s b et e s e st e e s b b e e e s b b e e e s s b e e e e s bb e e e s aan b e e e sbne e e s enes 133
FIGURE 10-1. SPECIAL OPTIONS ...ttt ettt e oot e e e e oo et e e e e e e e e et e e e e e e e e s r e et e e e e e e s s nnneeeeeesaasnnnneeeeeeeanns 134

PART NUMBER INDEX ..ot ittt ettt ettt e e e oo sttt e e e oo ot e et e e e e e e e s m e et e e e e e e e s me s e et e e e e e e aasnne e e e e e e s esnsnnneeaeeseeannnnnnes 135

6 260-25 3121344



SECTION 1 - FRAME

SECTION 1 - FRAME

3121344 260-25 7



SECTION 1 - FRAME

FIGURE 1-1. STEERING INSTALLATION

©
-

N

)D))

_—

\

8 260-25 3121344



FIGURE 1-1. STEERING INSTALLATION

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
1001091888 Ref STEERING INSTALLATION D
1 0760812 4 Bolt M8 x 25mm
2 0761212 3 Bolt M12 x 25mm
3 0761618 12 Bolt M16 x 40mm
4 2160016 6 Fitting, Grease
5 4831900 4 Lockwasher M8
6 4832100 3 Lockwasher M12
7 4832300 12 Lockwasher M16
8 H000624 1 Steer Cylinder Assembly (See CYLINDER SECTION for
Breakdown)
9 H003190 2 Seal
10 S000142 6 Cap, Grease Fitting
13 S200247 2 Thrust Washer
14 S200543 1 Pin
15 S200544 1 Tie Bar
16 S200545 1 Spindle (Right)
16A S001553 1 Bushing (Not Shown)
17 S200546 1 Spindle (Left)
17A S001553 1 Bushing
18 S200547 2 Cap
19 S200548 2 Pin
20 S900160 1 Plate, Washer
S900156 Ref FRAME WELDMENT F
101 S005002 4 Bushing

3121344

260-25



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

10 260-25 3121344



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001091982 Ref REAR AXLE INSTALLATION C

1 0701223 2 Bolt M12 x 75mm

2 0701226 2 Bolt M12 x 90mm

3 0712024 10 Bolt M20 x 80mm

4 0760810 8 Bolt M8 x 16mm

5 0761214 5 Bolt M12 x 30mm

6 3291005 8 Locknut M10

7 3293605 1 Locknut M36

8 3332011 10 Nut M20

9 4031612 8 Capscrew M5 x 40mm

10 4032018 8 Capscrew M10 x 70mm

11 4812000 16 Flatwasher M10

12 4812100 2 Flatwasher M12

13 4831600 8 Lockwasher M5

14 4831900 8 Lockwasher M8

15 4832100 9 Lockwasher M12

16 5242000 20 Flatwasher M20 Hardened

17 1001092011 1 Plate, Switch Cover

18 E000269 2 Relief, Strain

19 E000376 2 Switch, Limit

20 H000623 2 Axle Lockout Cylinder Assembly (See CYLINDER SECTION for

Breakdown)

22 S000142 5 Cap, Grease Fitting

23 S005030 2 Bumper

24 S200550 1 Weldment, Axle Mounting

25 S200551 1 Axle
25A S000050 2 Bushing

26 S200552 1 Pin, Axle Pivot
26A 2160016 1 Fitting, Grease

27 S200553 2 Pin, Upper Axle Lockout Cylinder
27A 2160016 2 Fitting, Grease (1 per Pin)

28 S200554 2 Pin, Lower Axle Lockout Cylinder
28A 2160016 2 Fitting, Grease (1 per Pin)

29 S200555 2 Shield

30 S900161 1 Plate, Switch Mounting

31 S900189 4 Spacer

32 S900211 2 Spacer

33 $900231 1 Washer

3121344 260-25 11



SECTION 1 - FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

34ISs LHODIY 2ol
34is 1431 1o}

3121344

260-25

12



SECTION 1 - FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092063 Ref WHEEL DRIVE INSTALLATION C
1 0761215 16 Bolt M12 x 35mm
2 0771618 48 Bolt M16 x 50mm
4 2143807 6 Plug (Front Only)
5 4032020 4 Capscrew M10 x 80mm (Front Only)
6 4832000 4 Lockwasher M10 (Front Only)
7 4832100 16 Lockwasher M12
8 5241600 48 Flatwasher M16, Hardened
9 H000214 4 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)
10 H000215 4 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)
11 H005451 2 Valve Assembly, Brake (No Serviceable Components - Front Only)
12 H005624 2 Plate, Adapter (Front Only)
1001092112 Ref TIRE AND WHEEL INSTALLATION A
101 1001092077 2 Wheel and Tire Assembly - Foam Filled (Left Side)
102 1001092078 2 Wheel and Tire Assembly - Foam Filled (Right Side)
Ref Note: Assemblies may require ballast/foam filling to
manufacturer's specifications prior to installing on a machine.
Refer to Operation and Safety or Service and Maintenance
Manuals. Purchase individual tire and/or rim only if able to
foam fill tire and wheel assembly, otherwise, purchase
complete assembly.
102 70000157 4 Wheel (1 per Assembly)
102 70000155 4 Tire (1 per Assembly)
102 70000156 4 Tube (1 per Assembly)
102 70000158 4 Flap (1 per Assembly)
H000214 Ref DRIVE HUB ASSEMBLY B
201 S003992 32 Lug Nut

3121344 260-25 13



SECTION 1 - FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

51

34

32

25

19

20

19

2

3121344

260-25

14



FIGURE 1-4. DRIVE MOTOR ASSEMBLY

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
H000215 Ref DRIVE MOTOR ASSEMBLY C
1 Item 51 1 Seal, Dust
2 Not Available 1 Flange, Mounting
3 Item 51 1 Seal, Shaft
4 7027950 1 Key
5 7027951 1 Shaft
11 Item 51 1 Ring, Seal
12 Item 51 1 O-Ring
13 7027952 1 Plug, Drain
14 7027938 1 Washer
15 Not Available 1 Plate, Intermediate
18 7027953 1 Shaft, Cardan
19 Iltem 51 3 O-Ring
20 Not Available 1 Gear Set
22 7027954 1 Drive, Valve
23 Not Available 1 Plate, Channel
25 7027955 1 Disc, Valve
26 7027956 1 Plate, Balance
27 7027957 1 Pin, Guide
28 Iltem 51 1 O-Ring
29 Iltem 51 1 O-Ring
30 7027958 1 Spacer
31 7027959 1 Spring Washer
32 Not Available 1 Housing, Valve
34 Not Available 4 Screw M10 x 130mm
35 80334555 2 Ball, Check
51 7027960 1 Seal Kit - (Includes Iltems 1, 3, 11, 12, 19, 28 & 29)

3121344

260-25

15



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

16 260-25 3121344



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000214 Ref DRIVE HUB ASSEMBLY D
1 70000394 1 Reduction Carrier
2 70000629 1 Reduction Carrier
3 70000395 1 Spindle
4 70000396 1 Hub
5 70000397 1 Disconnect Cap
6 70000398 1 Gear Ring
7 70000399 1 Cover
8 70000400 1 Thrust Washer
9 70000401 1 Lock Nut
10 70000402 1 Spacer
12 70000403 1 Pin
15 70000404 1 Piston
16 70000405 1 Gearcase Half
17 70000241 12 Spring
19 70000406 1 Spring
20 70000407 8 Stud
21 70000408 2 Bearing
23 70000409 1 O-Ring
24 70000257 1 O-Ring
25 70000410 1 Wear Ring
26 70000411 1 Circlip
27 70000412 1 Circlip
28 70000256 1 Wear Ring
31 70000413 1 Retaining Ring
34 70000414 1 Circlip
36 70000415 1 Pressure Plug
37 70000416 3 Screw
38 70000417 15 Screw
40 70000418 2 Expansion Plug
42 70000419 2 Plug
43 70000420 1 Plug
44 70000421 1 O-Ring
45 70000422 1 O-Ring
48 70000423 2 Washer
49 70000424 7 Steel Disc
50 70000425 6 Bronze Disc
59 70000426 1 O-Ring
60 70000427 1 O-Ring
62 70000428 1 Oil Seal
64 70000429 1 Shaft
66 70000430 1 Spacer
69 70000431 1 O-Ring
70 70000432 1 O-Ring
103 70000433 2 Bearing
108 70000630 1 Pin
109 70000434 1 Internal Circlip
110 70000631 1 Shaft
201 70000387 1 Flange
202 70000388 1 Spacer

3121344 260-25 17



SECTION 1 - FRAME

18

ITEM PART NUMBER QTY DESCRIPTION REV
203 70000389 1 Coupling

204 70000390 1 Gasket

206 70000391 1 Oil Seal

208 70000392 1 Circlip

209 70000393 1 Circlip

210 4032113 4 Bolt M12 x 45mm

211 S003992 32 Lug Nut

260-25

3121344






SECTION 1 - FRAME

FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

\

16 (FRONT)
17 (REAR)

5
12
(LEFT FRONT/

RIGHT REAR)
(RIGHT FRONT/

LEFT REAR)

18

— 19

RIGHT REAR)

(RIGHT FRONT/|
22 LEFT REAR)

13 (LEFT FRONT/

106A

3121344

260-25

20



SECTION 1 - FRAME
FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092376 Ref LEVELING CYLINDERS INSTALLATION B
2 0700818 24 Bolt M8 x 50mm
3 0700833 16 Bolt M8 x 160mm
4 0701020 16 Bolt M10 x 60mm
5 0701627 16 Bolt M16 x 100mm
6 0760608 16 Bolt M6 x 16mm
7 2160016 4 Fitting, Grease
8 4031510 16 Bolt M4 x 30mm
9 4831700 16 Lockwasher M6
10 4831900 40 Lockwasher M8
11 4832000 16 Lockwasher M10
12 4832300 16 Lockwasher M16
13 1001092416 2 Cover, Switch (Left Front, Right Rear)
14 E000269 4 Gland, Cable
15 E000359 4 Switch, Limit
16 H000558 2 Valve, Leveling Cylinder (8 Bar)
17 H000559 2 Valve, Leveling Cylinder (1 Bar)
18 H000621 2 Cylinder Assembly, Leveling (Right Front, Left Rear) (See
CYLINDER SECTION for Breakdown)
19 H000622 2 Cylinder Assembly, Leveling (Left Front, Right Rear) (See
CYLINDER SECTION for Breakdown)
20 S000142 4 Cap, Grease Fitting
21 S005030 4 Bumper
22 S200557 2 Cover, Switch (Right Front, Left Rear)
23 S900157 4 Plate
24 $S900158 4 Gasket
25 S900165 4 Plate
26 S900166 8 Spacer
27 S900167 4 Bracket, Switch
1001092775 Ref LADDER INSTALLATION B
101 0761010 2 Bolt M10 x 20mm
102 0761014 2 Bolt M10 x 30mm
103 3291005 2 Locknut M10
104 4812000 4 Flatwasher M10
105 4832000 2 Lockwasher M10
106 S000216 1 Ladder
106A 3820510 34 Rivet
106A S004501 1 Tread Plate (Used on Top Step)
106A S004500 10 Tread Plate

3121344 260-25 21






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121344 260-25 23



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200022107 through 1200023452)

=
w
>
h@
z
(e}
@
[T

202
205
207
214

24 260-25 3121344



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200022107 through 1200023452)

ITEM PART NUMBER QTY DESCRIPTION REV
1001092135 Ref VALVES INSTALLATION B
1 0760605 2 Bolt M6 x 10mm
2 0760812 4 Bolt M8 x 25mm
3 0760814 2 Bolt M8 x 30mm
4 0761010 12 Bolt M10 x 20mm
6 0761014 8 Bolt M10 x 30mm
7 0761212 4 Bolt M12 x 25mm
8 3291001 2 Nut M10
9 4831700 2 Lockwasher M6
10 4831900 6 Lockwasher M8
11 4832000 20 Lockwasher M10
12 4832100 4 Lockwasher M12
13 1001092153 1 Bracket, Brake and Emergency Valve Manifold
14 H000285 1 Pump, Hand (See HAND PUMP ASSEMBLY for Breakdown)
15 H000370 1 Steer Valve (No Serviceable Parts Available)
16 H000436 1 Drive Valve Assembly (See DRIVE VALVE ASSEMBLY for
Breakdown)
17 HO000699 1 Main Valve Bank Assembly (Drive/Extend/Outrigger) (See MAIN
VALVE ASSEMBLY (DRIVE/EXTEND/OUTRIGGER) for
Breakdown)
18 HO00700 1 Main Valve Bank Assembly (Drive/Lift/Axle Lockout) (See MAIN
VALVE ASSEMBLY (DRIVE/LIFT/AXLE LOCKOUT) for
Breakdown)
19 H000707 1 Brake and Emergency Valve Manifold (See BRAKE AND
EMERGENCY VALVE MANIFOLD for Breakdown)
20 $200562 1 Bracket, Main Valve (Drive/Lift/Axle Lockout)
21 S200564 1 Bracket, Main Valve (Drive/Extend/Outrigger)
1001092215 Ref FUEL TANK INSTALLATION A
101 0701022 4 Bolt M10 x 70mm
102 3290805 2 Locknut M8
103 4831900 4 Lockwasher M8
104 4832000 4 Lockwasher M10
105 HO000038 5 m/17ft | Fuel Hose, 5.5x10mm (Not Shown)
106 HO000039 5 m/17ft | Fuel Hose, 7.5x12.5mm (Not Shown)
107 HO000040 4 Clamp, Hose (Not Shown)
108 H000048 1 Fitting, Fuel Hose (Return - Not Shown)
109 HO000049 1 Fitting, Fuel Hose (Feed - Not Shown)
110 HO000051 2 Strap, Fuel Tank Mounting
111 H000412 1 Fuel Tank
111 70000902 1 Cap, Fuel
112 S200559 2 Bracket, Fuel Tank Mounting
1001092496 Ref GROUND CONTROL INSTALLATION A
201 0700815 4 Bolt M8 x 35mm
202 0760612 6 Bolt M6 x 25mm
203 0761010 4 Bolt M10 x 20mm
204 1787217 2 Clamp, Battery Hold-Down
205 3290605 6 Locknut M6
207 4811700 12 Flatwasher M6
208 4831900 4 Lockwasher M8
209 4832000 4 Lockwasher M10
210 8008750 2 Battery

3121344 260-25 25



SECTION 2 - GROUND CONTROLS

26

ITEM PART NUMBER QTY DESCRIPTION REV
211 1001092500 1 Electrical Tray Assembly (See Items 401-414 for Breakdown)
213 E000072 6 m/20ft | Loom / Shield, Cable (Not Shown)
214 E900032 1 Ground Control Panel Assembly (See Items 301-314 for
Breakdown)
E900032 Ref GROUND CONTROL PANEL ASSEMBLY E
301 0760608 2 Bolt M6 x 16mm
302 3290605 2 Locknut M6
303 4060802 4 Guard, Switch
304 4360314 2 Switch, Toggle
305 4360671 1 Switch, Toggle
306 4360469 1 Switch, Key
306A 2860030 1 Key, Replacement
307 4360475 1 Switch, Emergency Stop
307 7020176 1 Block, Contact
308 4360698 1 Switch, Toggle
309 4811700 4 Flatwasher M6
310 E000059 1 Switch, Battery Isolator
310 70001114 1 Handle
311 E900033 1 Plate, Switch Mounting
312 E900034 1 Decal, Ground Control
313 E900048 1 Light, Indicator
314 E900055 1 Harness, Ground Control (See ELECTRICAL SECTION for
Breakdown)
1001092500 Ref ELECTRICAL TRAY ASSEMBLY B
401 0760605 4 Bolt M6 x 10mm
402 0760610 4 Bolt M6 x 20mm
403 0760810 1 Bolt M8 x 20mm
404 3290605 4 Locknut M6
405 3290805 1 Locknut M8
406 4031605 4 Capscrew M5 x 10mm
407 4811700 8 Flatwasher M6
408 4811900 2 Flatwasher M8
409 4831600 4 Lockwasher M5
410 4831700 4 Lockwasher M6
411 1001092947 1 Terminal Box Assembly (See MAIN TERMINAL BOX ASSEMBLY
for Breakdown)
412 E000044 1 Switch, Tilt
413 E000063 1 Horn
414 S200265 1 Panel, Electrical Carrier
1001092322 Ref ENGINE INSTALLATION D
517 1001094781 1 Control Box, Deutz Engine
517 70001352 1 PC Board with LEDs
517 70001353 1 E-Prom w/Software
517 70001355 1 Diode
517 70000634 1 Hourmeter
517 70000635 2 Switch, Pushbutton
517 70001122 4 Mount, Vibration
260-25 3121344






SECTION 2 - GROUND CONTROLS
FIGURE 2-2. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200023453 to Present)

FRONT VIEW

202
205
207
214
311
303
305

28 260-25 3121344



SECTION 2 - GROUND CONTROLS
FIGURE 2-2. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200023453 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001092135 Ref VALVES INSTALLATION C
2 0760812 4 Bolt M8 x 25mm
3 0760810 2 Bolt M8 x 20mm
4 0761010 10 Bolt M10 x 20mm
6 0761014 4 Bolt M10 x 30mm
7 0761212 4 Bolt M12 x 25mm
10 4831900 6 Lockwasher M8
11 4832000 14 Lockwasher M10
12 4832100 4 Lockwasher M12
14 320066 1 Pump, Hand (No Breakdown Available at Time of Printing)
15 H000370 1 Steer Valve (No Serviceable Parts Available)
16 H000436 1 Drive Valve Assembly (See DRIVE VALVE ASSEMBLY for
Breakdown)
17 HO000699 1 Main Valve Bank Assembly (Drive/Extend/Outrigger) (See MAIN
VALVE ASSEMBLY (DRIVE/EXTEND/OUTRIGGER) for
Breakdown)
18 HO000700 1 Main Valve Bank Assembly (Drive/Lift/Axle Lockout) (See MAIN
VALVE ASSEMBLY (DRIVE/LIFT/AXLE LOCKOUT) for
Breakdown)
20 $200562 1 Bracket, Main Valve (Drive/Lift/Axle Lockout)
21 1001107461 1 Bracket, Main Valve (Drive/Extend/Outrigger)
22 0700617 2 Bolt M6 x 45mm
23 0700817 2 Bolt M8 x 45mm
24 0700820 1 Bolt M8 x 60mm
25 3290605 2 Locknut M6
26 3290805 3 Locknut M8
27 4811700 2 Flatwasher M6
28 4811900 3 Flatwasher M8
30 DLO113 1 Lever, Pump Handle
31 H000019 1 Solenoid Valve
31 7012986 1 Coil
31 7012941 1 Cartridge
31 7010543 1 Seal Kit - 7012941 Cartridge
1001092215 Ref FUEL TANK INSTALLATION A
101 0701022 4 Bolt M10 x 70mm
102 3290805 2 Locknut M8
103 4831900 4 Lockwasher M8
104 4832000 4 Lockwasher M10
105 HO000038 5m/17ft | Fuel Hose, 5.5x10mm (Not Shown)
106 HO000039 5 m/17ft | Fuel Hose, 7.5x12.5mm (Not Shown)
107 HO000040 4 Clamp, Hose (Not Shown)
108 H000048 1 Fitting, Fuel Hose (Return - Not Shown)
109 HO000049 1 Fitting, Fuel Hose (Feed - Not Shown)
110 HO000051 2 Strap, Fuel Tank Mounting
111 H000412 1 Fuel Tank
111 70000902 1 Cap, Fuel
112 S200559 2 Bracket, Fuel Tank Mounting
1001092496 Ref GROUND CONTROL INSTALLATION A
201 0700815 4 Bolt M8 x 35mm
202 0760612 6 Bolt M6 x 25mm
203 0761010 4 Bolt M10 x 20mm

3121344 260-25 29



SECTION 2 - GROUND CONTROLS

30

ITEM PART NUMBER QTY DESCRIPTION REV
204 1787217 2 Clamp, Battery Hold-Down
205 3290605 6 Locknut M6
207 4811700 12 Flatwasher M6
208 4831900 4 Lockwasher M8
209 4832000 4 Lockwasher M10
210 8008750 2 Battery
211 1001092500 1 Electrical Tray Assembly (See ltems 401-414 for Breakdown)
213 E000072 6 m/20ft | Loom / Shield, Cable (Not Shown)
214 E900032 1 Ground Control Panel Assembly (See Items 301-314 for
Breakdown)
E900032 Ref GROUND CONTROL PANEL ASSEMBLY E
301 0760608 2 Bolt M6 x 16mm
302 3290605 2 Locknut M6
303 4060802 4 Guard, Switch
304 4360314 2 Switch, Toggle
305 4360671 1 Switch, Toggle
306 4360469 1 Switch, Key
306A 2860030 1 Key, Replacement
307 4360475 1 Switch, Emergency Stop
307 7020176 1 Block, Contact
308 4360698 1 Switch, Toggle
309 4811700 4 Flatwasher M6
310 E000059 1 Switch, Battery Isolator
310 70001114 1 Handle
311 E900033 1 Plate, Switch Mounting
312 E900034 1 Decal, Ground Control
313 E900048 1 Light, Indicator
314 E900055 1 Harness, Ground Control (See ELECTRICAL SECTION for
Breakdown)
1001092500 Ref ELECTRICAL TRAY ASSEMBLY B
401 0760605 4 Bolt M6 x 10mm
402 0760610 4 Bolt M6 x 20mm
403 0760810 1 Bolt M8 x 20mm
404 3290605 4 Locknut M6
405 3290805 1 Locknut M8
406 4031605 4 Capscrew M5 x 10mm
407 4811700 8 Flatwasher M6
408 4811900 2 Flatwasher M8
409 4831600 4 Lockwasher M5
410 4831700 4 Lockwasher M6
411 1001092947 1 Terminal Box Assembly (See MAIN TERMINAL BOX ASSEMBLY
for Breakdown)
412 E000044 1 Switch, Tilt
413 E000063 1 Horn
414 S200265 1 Panel, Electrical Carrier
1001092322 Ref ENGINE INSTALLATION D
517 1001094781 1 Control Box, Deutz Engine
517 70001352 1 PC Board with LEDs
517 70001353 1 E-Prom w/Software
517 70001355 1 Diode
517 70000634 1 Hourmeter
517 70000635 2 Switch, Pushbutton

260-25

3121344



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
517 70001122 4 Mount, Vibration

3121344 260-25 31



SECTION 2 - GROUND CONTROLS

FIGURE 2-3. MAIN VALVE ASSEMBLY (DRIVE/EXTEND/OUTRIGGER)

3121344

260-25

32



SECTION 2 - GROUND CONTROLS

FIGURE 2-3. MAIN VALVE ASSEMBLY (DRIVE/EXTEND/OUTRIGGER)

ITEM PART NUMBER QTY DESCRIPTION REV
H000699 Ref MAIN VALVE ASSEMBLY (DRIVE/EXTEND/OUTRIGGER) B
2 H000116 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00116 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 H000352 1 External Pilot Supply
4 7028847 6 Valve Section (With Relief Valve) (was p/n H0O00188)
4 8007935 6 Seal Kit - 7028847 Section (was p/n HO00031)
5 H000580 1 End Plate
5 See Item 15 1 Seal Kit - HO00580 Section
6 H000602 1 Valve, Relief (Platform Function Only)
7 H005250 5 Valve, Relief (All Functions Except Lift Function)
8 H000514 1 Spool (Platform)
9 H005279 1 Spool (Drive 2)
10 H000512 4 Spool (Outrigger)
11 H000191 5 Electrical Activator (on-off) (All Functions Except Drive 2)
11 8007954 5 Seal Kit - HO00191 Electrical Activator (was p/n H0O00032)
11 7028846 20 Screw, Mounting
11 7028849 5 DIN Connector (Black)
12 H000206 1 Electrical Activator (Proportional High) (Drive 2 Function)
12 8007954 1 Seal Kit - HO00206 Electrical Activator (was p/n H0O00032)
12 7028846 4 Screw, Mounting
12 8007953 1 DIN Connector (White)
13 7028893 6 Mechanical Activation Assembly (was p/n H000187)
13 8007894 6 Seal Kit - 7028893 Mechanical Activator (was p/n H005248)
13A 1003107 12 Nut, Seal (2 per Assembly)
13A 8007915 12 Pin, Threaded (2 per Assembly)
13B 0318854 24 Screw (4 per Assembly)
13C H005247 6 Base and Lever Assembly (1 per Assembly)
13D 0307544 6 Screw (1 per Assembly)
13D 0893076 6 Washer (1 Per Assembly)
15 8003063 1 Assembly Kit (Includes Hardware and Seals for Between Valve

Sections) (was p/n H005272)

15 7028848 6 Seal Kit for Between Valve Sections (was p/n H005249) (Note:
One Seal Kit does both sides of section.)

3121344 260-25 33



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. DRIVE VALVE ASSEMBLY

34 260-25

3121344



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. DRIVE VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000436 Ref DRIVE VALVE ASSEMBLY E
4 70000269 2 Spool Valve
4 70000385 AR Coil (Note: Coil Nut, and Seal Kit Not Currently Available)
5 70000270 16 DIN Screw
6 70000267 2 Flow Divider
7 70000271 2 Spool Valve
7 70000385 AR Coil (Note: Coil Nut, and Seal Kit Not Currently Available)
8 70000333 2 DIN Connector (Gray)
9 70000332 2 DIN Connector (Black)

3121344 260-25 35



SECTION 2 - GROUND CONTROLS

FIGURE 2-5. MAIN VALVE ASSEMBLY (DRIVE/LIFT/AXLE LOCKOUT)

3121344

260-25

36



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. MAIN VALVE ASSEMBLY (DRIVE/LIFT/AXLE LOCKOUT)

ITEM PART NUMBER QTY DESCRIPTION REV
H000700 Ref MAIN VALVE ASSEMBLY (DRIVE/LIFT/AXLE LOCKOUT) B
2 7027916 1 Section, Pump (Left Side)
2 7027917 1 Seal Kit - Section
2A Not Available 1 Pressure Adjustment Assembly (Purchase Complete Section)
2A Not Available 1 Plug (Opposite Side)
2B Not Available 1 Relief Assembly
3 7027918 1 Valve Section (With Shock Valve Ports) (Drive)
3 7027919 1 Seal Kit - Section
3A 7027920 1 Compensator, Spool and Ball Kit
3A 7027921 1 Plug, Spring, Disc and Seal Kit
3B 7027922 2 Valve, Shock
4 7027923 1 Valve Section (Without Shock Valve Ports) (Lift)
4 7027919 1 Seal Kit - Section
4A 7027920 1 Compensator, Spool and Ball Kit
4A 7027921 1 Plug, Spring, Disc and Seal Kit
5 7027924 1 Section, Tank Side - Upper
5 7027925 1 Seal Kit - Upper Tank Side Section (Includes Seals Between
Upper and Lower Tank Side Sections)
6 7027926 1 Section, Tank Side - Lower
6 7027927 1 Seal Kit - Lower Tank Side Section (Includes Filter)
6A Not Available 1 Pilot Supply Assembly
7 7027928 1 Spool (Drive)
8 7027929 1 Spool (Lift)
9 7027930 1 Electrical Activator (Drive)
9 7027931 1 Seal Kit - Electrical Activator
9 Not Available 4 Screw, Mounting
9 8007953 1 DIN Connector
10 7027932 1 Electrical Activator (Lift)
10 7027931 1 Seal Kit - Electrical Activator
10 Not Available 4 Screw, Mounting
10 7028849 1 DIN Connector
11 7027934 2 Mechanical Activation Assembly
11 7027935 2 Seal Kit - Mechanical Activator
11A 1003107 4 Nut, Seal (2 per Assembly)
11A 8007915 4 Pin, Threaded (2 per Assembly)
11B Not Available 8 Screw (4 per Assembly)
11C H005247 2 Base and Lever Assembly (1 Per Valve Section)
11C 0307544 2 Screw (1 per Assembly)
11C 0893076 2 Washer (1 Per Assembly)
12 7027936 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections)
12 7027937 2 Seal Kit for Between Valve Sections (Note: One Seal Kit does
both sides of section.)

3121344 260-25 37



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. BRAKE AND EMERGENCY VALVE MANIFOLD

38 260-25

3121344



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. BRAKE AND EMERGENCY VALVE MANIFOLD

ITEM PART NUMBER QTY DESCRIPTION REV
H000707 Ref BRAKE AND EMERGENCY VALVE MANIFOLD C
1 70002076 2 Directional Valve, Manual
2 70002077 2 Directional Valve, Manual
3 70002078 1 Directional Valve, Electric
4 70002079 1 Check Valve
5 70002080 1 Switch, Pressure
6 70002081 1 Throttle Valve

3121344 260-25 39



SECTION 2 - GROUND CONTROLS

FIGURE 2-7. HAND PUMP ASSEMBLY

L0c

_—

602 >

/ - 4

Cp T Qe

@ /A@ mw ~_coe
° |

o B9 S

3121344

260-25

40



SECTION 2 - GROUND CONTROLS
FIGURE 2-7. HAND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY D
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See ltems 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 Not Available 1 Plug

103 Not Available 1 Plug

104 Not Available 1 Body

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 Not Available 1 Body

202 70000529 3 Ball

203 70000530 8 Ring

204 Not Available 2 Bolt M8 x 8mm

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 Not Available 1 Plug

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 Not Available 1 Nut M10

213 70000537 1 Seal

214 Not Available 1 Setscrew

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121344 260-25 41



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. MAIN TERMINAL BOX ASSEMBLY

42 260-25

3121344



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. MAIN TERMINAL BOX ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001092947 Ref MAIN TERMINAL BOX ASSEMBLY D
1 0140011 1 Alarm
2 1001092405 1 Holder, Fuse
3 1001092406 1 Fuse, 10A
5 1001093353 71 Block, Terminal
6 1001093354 1 Plate, Terminal Intermediate (Not Shown)
7 1001093355 2 Stop, Terminal End
8 1001093361 14 Terminal, Jumper
9 1001093379 1 Plate, Terminal End
10 1001094641 1 Card, LSS and Time Override
11 1001094642 1 Card, Trigger Control
12 E000189 1 Card, Pump Delay
13 E000214 1 Nivolux Circuit Board
14 1001112938 1 Control Card, Complex
15 E000375 1 Control Box Housing
16 E000419 5 LED, Red Complete
17 E000457 2 Relay
18 E001206 1 Sensor, Level
19 E001375 2 Relay
20 E001376 2 Base, Relay
21 E900057 1 Decal, Cover
22 E900059 2 Rail, DIN
23 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
24 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
25 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
26 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
27 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)
28 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)

3121344 260-25 43



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. LEFT SIDE COMPONENTS INSTALLATION

44 260-25

3121344



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. LEFT SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092322 Ref ENGINE SIDE COMPONENTS INSTALLATION D
1 0701228 2 Bolt M12 x 110mm
2 0760505 2 Bolt M5 x 10mm
3 0761008 4 Bolt M10 x 16mm
4 0761010 8 Bolt M10 x 20mm
6 0761212 1 Bolt M12 x 25mm
7 0761616 2 Bolt M16 x 40mm
8 0762020 2 Bolt M20 x 60mm
9 4831600 2 Lockwasher M5
10 4832000 12 Lockwasher M10
11 4832100 3 Lockwasher M12
12 4832300 2 Lockwasher M16
13 1001092321 1 Filter, Hydraulic Pressure
13 70001791 1 Element
15 1001092693 1 Hydraulic Tank Assembly
15A H000013 1 Gauge, Hydraulic Oil Level
15B H000241 1 Breather
16 H000706 1 Valve, Circulation Control
16A 70002082 2 Cartridge Assembly
18 S200560 1 Bracket, Hydraulic Oil Filter
19 S900162 1 Bracket, Circulation Control Valve
20 3291601 2 M16 Nut
1001092462 Ref ENGINE ASSEMBLY INSTALLATION E
122 1001098994 1 Deutz Engine Assembly (See ENGINE INSTALLATION for
Breakdown)
134 S200561 1 Tray, Engine
3121344 260-25

45



SECTION 2 - GROUND CONTROLS
FIGURE 2-10. ENGINE INSTALLATION

46 260-25

3121344



SECTION 2 - GROUND CONTROLS

FIGURE 2-10. ENGINE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092462 Ref ENGINE ASSEMBLY INSTALLATION E
1 0701227 4 Bolt M12 x 100mm
2 0760816 2 Bolt M8 x 40mm
3 0761010 3 Bolt M10 x 20mm
4 0761012 4 Bolt M10 x 25mm
5 0761016 2 Bolt M10 x 40mm (Mounts Tailpipe to Frame)
6 0761214 2 Bolt M10 x 30mm
7 1062255 AR Strap, Tie (Not Shown)
8 3290805 2 Nut M8
9 3291005 4 Locknut M10
10 4811900 4 Flatwasher M8
11 4812100 8 Flatwasher M12
12 4832000 9 Lockwasher M10
13 4832100 2 Lockwasher M12
14 8005376 3 Clamp, Hose
15 1686997 2 Clip, Bracket
16 8410011 7 Clamp, Hose
17 1001091198 1 Air Filter Assembly
17 H005232 1 Primary Filter Element (Outer)
17 70000054 1 Safety Filter Element (Inner)
18 1001091513 1 Bracket, Solenoid Wiring Loom
19 1001091514 1 Indicator, Air Cleaner Clog
20 1001092413 1 Bracket, Muffler Inlet
21 1001092414 1 Bracket, Muffler Outlet
22 1001098994 1 Deutz Engine Assembly (See ltems 101 - 108 for Breakdown)
23 1001092532 1 Muffler
24 1001092576 1 Sleeve, Rubber 60 x 70 x 55mm
25 1001092911 1 Tube, Exhaust
26 HO000711 1 Pump, Hydraulic
27 H005234 1 Hose, Air Intake
28 H005237 1 Sleeve, Rubber 70 x 80 x 65mm
29 H005238 3 Elbow, Air Intake
30 H005239 1 Sleeve, Rubber 70x80x100 mm
31 H005242 1 Sleeve, Rubber Reducing
32 S005172 2 Clamp, Exhaust
33 S$200558 1 Tailpipe
35 S200573 1 Pipe, Air Filter Elbow
36 S200574 1 Elbow, Exhaust Tube to Muffler
37 S200575 1 Elbow, Exhaust Manifold to Exhaust Tube
38 1001093798 1 Hub, Coupling
39 1001105682 1 Harness, Engine (Not Shown - See ELECTRICAL SECTION for
Breakdown)
1001098994 Ref ENGINE ASSEMBLY C
101 0760812 6 Bolt M8 x 25mm
102 4032009 11 Capscrew M10 x 25mm
103 4831900 6 Lockwasher M8
104 4832000 11 Lockwasher M10
105 1001093797 1 Flange, Coupling
106 1001098995 1 Engine, Deutz TD2011 LO4 i (See Items 201 - 226 for Breakdown)
107 H004083 1 Flange, Pump Mounting

3121344 260-25 47



SECTION 2 - GROUND CONTROLS

48

ITEM PART NUMBER QTY DESCRIPTION REV
108 H005224 1 Solenoid, Throttle Control
108 70000055 1 Solenoid
108 70003217 1 Bracket, Mounting
108 70001134 1 Seal, Throttle Control Solenoid
108 70000056 1 Cable, Electrical

1001098995 Ref ENGINE COMPONENTS C
201 7020023 1 Fuel Filter
202 7016331 1 Oil Filter
203 7020459 1 Thermostat (Not Shown)
204 70001858 1 V-Belt (Not Shown)
205 7020465 2 Filler Cap
206 70000043 1 Dipstick
206 70000044 1 O-Ring, Dipstick
207 70000059 1 Starter Motor
207 70001852 1 Solenoid, Starter
208 70000264 1 Flywheel
208 7024579 1 Ring Gear
209 7020449 4 Gasket, Intake Manifold (Not Shown)
210 70001850 1 Pump, Ol
210 7020468 1 Ring, Sealing
211 70000922 2 Plug, Glow
211 7020492 2 Seal, Glow Plug
212 70001850 1 Pump, Ol
212 7020468 1 Ring, Sealing
213 70000060 1 Harness, Engine (Not Shown)
214 70001136 1 Mounting Foot, RF
215 70001137 1 Mounting Foot, LF (Not Shown)
216 70001138 2 Mounting Foot, Rear
217 70001851 1 Sensor, Temperature (Not Shown)
217 7020480 1 Ring, Sealing
218 7016330 1 Switch, Oil Pressure (Not Shown)
219 70000916 1 Pump, Fuel Supply
219 70000917 1 Seal, O-Ring
219 70000918 1 Ring, Sealing
219 70000919 1 Pump, Hand
219 70001435 1 Kit, Repair (Includes O-Ring, Sealing Ring and Pump Hand)
220 70000073 1 Solenoid, Boost Control
220 70000074 1 Seal, Boost Control Solenoid
221 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)
221 70000061 1 Spring
221 7027249 1 Seal, Shutdown Solenoid
222 70000073 1 Solenoid, Start (Threads into Side of Front Cover - Not Shown)
222 70000074 1 Seal, Start Solenoid
223 70000057 1 Generator (Not Shown)
223 70000058 1 Regulator, Voltage
224 7027240 1 Turbocharger (Not Shown)
224 70001857 1 Flange, Turbocharger
224 70001135 1 Gasket, Turbocharger
224 70001133 1 Reducer, Turbocharger
225 70000077 1 Cable, Interconnect (Not Shown)
226 70001847 1 Breather, Front Cover (Not Shown)

260-25 3121344



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV

226 70001126 1 Seal, Front Cover Breather

227 70001845 4 Gasket, Exhaust Manifold (Not Shown)

227 7020486 1 Gasket, Exhaust Manifold (Exhaust Pipe to Manifold - Not Shown)

228 70000073 1 Solenoid, Boost Control (Threads into Side of Front Cover - Not
Shown)

228 70000074 1 O-Ring, Boost Control Solenoid

228 70001132 1 Seal, Boost Control

229 Ref Pump, Injector Options: (Not Shown)

229 70001128 4 Series A Injector

229 70001129 4 Series B Injector

229 70001130 4 Series C Injector

229 70001131 4 Series D Injector

3121344 260-25 49



SECTION 2 - GROUND CONTROLS

FIGURE 2-11. HOODS INSTALLATION

3121344

260-25

50



SECTION 2 - GROUND CONTROLS
FIGURE 2-11. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092279 Ref HOODS INSTALLATION B
Ref Note: Replacement decals must be purchased separately -
See DECALS SECTION for Breakdown.
1 0700606 8 Bolt M6 x 12mm
2 0700621 24 Bolt M6 x 65mm
3 0700815 8 Bolt M8 x 35mm
4 0701014 16 Bolt M10 x 30mm
5 0760605 4 Bolt M6 x 10mm
6 0760608 32 Bolt M6 x 16mm
7 0760807 16 Bolt M8 x 14mm
8 0760814 11 Bolt M8 x 30mm
9 3290605 64 Locknut M6
10 3290805 18 Locknut M8
11 3291005 16 Locknut M10
12 3291205 8 Locknut M12
13 4032111 8 Bolt M12 x 35mm
14 4811700 120 Flatwasher M6
15 4811900 68 Flatwasher M8
16 4812000 32 Flatwasher M10
17 4812100 8 Flatwasher M12
18 4831700 12 Lockwasher M6
19 4831900 17 Lockwasher M8
20 4832100 8 Lockwasher M12
21 1001092331 4 Pin, Hood Strut (Short)
22 1001092332 4 Pin, Hood Strut (Long)
23 S000219 8 Pin, Lock
24 S000224 4 Filler, Cabinet Top
25 S000225 4 Cover, Cabinet Top
26 S000226 24 Spacer
27 S000232 4 Hood
28 S000289 8 Spring, Gas
29 S001676 4 Handle
30 S005044 8 Latch, Hood
31 S005045 8 Striker, Hood Latch
32 1001099794 1 Duct, Air
33 S900092 1 Plate, Access
34 S900093 1 Safety Screen
35 S900163 8 Gasket, Rubber
36 S900164 8 Bolt, Special

3121344 260-25 51






SECTION 3 - SCISSORS ARMS

SECTION 3 - SCISSORS ARMS

3121344 260-25 53



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

REAR VIEW

’ 1
28 SN
f : @
\, . e %@/ /3 M@)
0’ ‘- 2 %
B ,
/\ . =) \
/12 &SP
11
A R e T
FOR CLARITY 23" 46 & C’V\z\w

54 260-25 3121344



SECTION 3 - SCISSORS ARMS

c— g - /®\27B 2 17 P
27 1 @\270 2 } 5 B 5 B
27A . / ¥ e

2
25 ~

223
N

518 (RIGHT SIDE)
~ 519 (LEFT SIDE)

N ASS
511B_ >
P 500

3121344 260-25 55



SECTION 3 - SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION
ITEM PART NUMBER QTY DESCRIPTION REV
1001091899 Ref SCISSOR ARMS INSTALLATION C
2 0701016 6 Bolt M10 x 40mm
3 0701217 2 Bolt M12 x 45mm
4 0701632 2 Bolt M16 x 150mm
5 0760608 4 Bolt M6 x 16mm
6 0761010 4 Bolt M10 x 20mm (Used with Item 34 - Not Shown)
7 0762019 3 Bolt M20 x 55mm
8 2160016 2 Fitting, Grease
9 3291207 2 Locknut M12
10 3291605 2 Locknut M16
11 3371708 2 Pin, Roll
12 4031612 12 Bolt M5 x 40mm
13 4812000 6 Flatwasher M10
14 4812100 4 Flatwasher M12
15 4812300 4 Flatwasher M16
16 4831600 12 Lockwasher M5
17 4831700 4 Lockwasher M6
18 4832000 10 Lockwasher M10 (Qty. 4 used with Item 34 - Not Shown)
19 4832500 3 Lockwasher M20
20 1001091423 1 Lift Cylinder with Valve Assembly (See CYLINDER SECTION for
Breakdown)
22 1001091953 2 Block Assembly, Slide
22A 2160016 8 Fitting, Grease
22B 3291205 16 Locknut M12
22C 4032111 16 Bolt M12 x 35mm
22D 4812100 16 Flatwasher M12
22E S000107 2 Bushing, 100 x 95mm
22F S000169 4 Pad, Wear
23 E000269 3 Strain Relief, PG13.5
24 E000376 3 Switch, Limit
25 S000008 1 Pin, 100 mm
26 S000142 34 Cap, Grease Fitting
27 S000194 AR Adjusting Ring, Complete
27A 0701018 8 Bolt M10 x 50mm
27B 3291005 8 Locknut M10
27C S000196 2 Adjusting Ring, Outer
27D S000197 2 Adjusting Ring, Inner
28 S000206 1 Mounting Panel, Limit Switch
29 S000217 2 Plate, Cover
30 S004063 1 Pin, 130 mm
30A 2160016 2 Fitting, Grease
31 S004067 1 Pin, 130 mm
31A 2160016 2 Fitting, Grease
32 S004068 1 Pin, 130 mm
32A 2160016 2 Fitting, Grease
33 S200205 3 Cam
34 S200569 1 Plate, Cover (Lift Cylinder Access on Frame - Not Shown)
1001091868 Ref SCISSOR ARMS AND CABLE SUB-ASSEMBLY E
101 0700812 6 Bolt M8 x 25mm
103 1062255 AR Strap, Tie (Not Shown)
56 260-25 3121344



SECTION 3 - SCISSORS ARMS

3121344

260-25

ITEM PART NUMBER QTY DESCRIPTION REV
104 2754559 2 Hose
106 4031709 50 Bolt M6 x 25mm
107 4831900 6 Lockwasher M8
108 E000016 1 Plug, PG16
109 E000045 3 Strain Relief, PG21
111 H000371 9 Clamp, Cable
112 H000430 16 Clamp, Cable
114 S900223 1 Plate, Scissors Cable
115 0761010 96 Bolt M10 x 20mm
116 4832000 96 Lockwasher M10
117 S000036-10 1 Endplate, Scissor Arm
118 S000037-10 3 Endplate, Scissor Arm
119 S000060-05 1 Endplate, Scissor Arm
120 S000060-06 1 Endplate, Scissor Arm
121 S000079-05 1 Endplate, Scissor Arm
122 S000114-02 1 Endplate, Scissor Arm
123 S000114-03 1 Endplate, Scissor Arm
124 S000132-06 1 Endplate, Scissor Arm
125 S000132-07 1 Endplate, Scissor Arm
126 S000144-06 2 Endplate, Scissor Arm
127 S000144-07 3 Endplate, Scissor Arm
128 S000161-06 1 Endplate, Scissor Arm
129 S000161-07 2 Endplate, Scissor Arm
130 S000162-06 3 Endplate, Scissor Arm
131 S000162-02 1 Endplate, Scissor Arm
132 S000163-03 1 Endplate, Scissor Arm
133 1001097368 7 Strain Relief, PG16
134 1001097369 7 Nut, PG16 Strain Relief
135 1001097370 21 Nut, PG21 Strain Relief
136 1001097372 21 Strain Relief, PG21

S900174 Ref SCISSOR ARMS ASSEMBLY E
201 2160016 26 Fitting, Grease
202 S000034 2 Bearing, Ball Thrust
203 S000036 1 Arm, #1 Inner (See Items 301 to 306 for Breakdown)
204 S000037 1 Arm, RH #1 Outer (See Items 401 to 405 for Breakdown)
205 S000058 1 Arm, LH #1 Outer (See Items 401 to 405 for Breakdown)
206 S000060 1 Arm, #2 Inner (See Items 301 to 306 for Breakdown)
207 S000079 1 Arm, RH #2 Outer (See Items 401 to 405 for Breakdown)
208 S000114 1 Arm, LH #2 Outer (See Items 401 to 405 for Breakdown)
209 S000124 4 Bearing, Ball Thrust
210 S000132 1 Arm, #3 Inner (See Items 301 to 306 for Breakdown)
211 S000144 1 Arm, RH #3 Outer (See Items 401 to 405 for Breakdown)
212 S000160 1 Arm, LH #3 Outer (See Items 401 to 405 for Breakdown)
213 S000161 1 Arm, #4 Inner (See Items 301 to 306 for Breakdown)
214 S000162 1 Arm, RH #4 Outer (See Items 401 to 405 for Breakdown)
215 S000163 1 Arm, LH #4 Outer (See Items 401 to 405 for Breakdown)
216 S000164 1 Arm, #5 Inner (See Items 301 to 306 for Breakdown)
217 S000165 1 Arm, RH #5 Outer (See Items 401 to 405 for Breakdown)
218 S000166 1 Arm, LH #5 Outer (See Items 401 to 405 for Breakdown)
219 S001491 6 Bearing, Ball Thrust
220 S001492 8 Bearing, Ball Thrust

57



SECTION 3 - SCISSORS ARMS

58

ITEM PART NUMBER QTY DESCRIPTION REV
221 S001803 6 Bearing, Ball Thrust
222 S001829 4 Pin, 130 mm Diameter
223 S001831 1 Pin, 160 mm Diameter
224 S004028 3 Pin, 110 mm Diameter
225 S004042 2 Pin, 90 mm Diameter
226 S004059 3 Pin, 80 mm Diameter
227 S005006 6 Washer, 70 x 95mm
228 S005007 4 Washer, 80 x 105mm
229 S005008 6 Washer, 100 x 135mm
230 S005009 8 Washer, 120 x 155mm
231 S005011 2 Washer, 150 x 190mm
232 S005018 6 Nut M70
233 S005019 4 Nut M80
234 S005020 6 Nut M100
235 S005021 8 Nut M120
236 S005023 2 Nut M150
237 S900240 77 Pad, Felt
Ref INNER SCISSOR ARM WELDMENTS
S000036 Ref Arm #1 Inner D
S000060 Ref Arm #2 Inner C
S000132 Ref Arm #3 Inner D
S000161 Ref Arm #4 Inner C
S000164 Ref Arm #5 Inner C
301 S000120 6 Bushing, 80 x 60mm (S000161 gty 2 & S000164 qty 4)
302 S001498 2 Bushing, 130 x 100mm (S000036 qty 2)
303 S001595 6 Bushing, 110 x 110mm (S000060 gty 2, S000132 gty 2 & S000161
qty 2)
304 S001735 4 Bushing, 90 x 80mm (S000132 gty 2 & S000161 qty 2)
305 S005001 8 Bushing, 130 x 80mm (S000036 qty 4, S000060 gty 2 & S000132
qty 2)
306 S005003 2 Bushing, 160 x 100mm (S000060 qty 2)
Ref OUTER SCISSOR ARM WELDMENTS
S000037 Ref Arm #1 Outer RH C
S000079 Ref Arm #2 Outer RH C
S000144 Ref Arm #3 Outer RH C
S000162 Ref Arm #4 Outer RH C
S000165 Ref Arm #5 Outer RH C
S000058 Ref Arm #1 Outer LH C
S000114 Ref Arm #2 Outer LH D
S000160 Ref Arm #3 Outer LH C
S000163 Ref Arm #4 Outer LH D
S000166 Ref Arm #5 Outer LH C
401 S000118 8 Bushing, 90 x 60mm (S000144 qty 2, S000160 qty 2, S000162 qty
2 & S000163 qty 2)
402 S000131 4 Bushing, 160 x 60mm (S000079 qty 2 & S000114 qty 2)
403 S000279 12 Bushing, 80 x 40mm (S000162 qty 2, S000163 qty 2, S000165 qty
4 & S000166 qty 4)
404 S001496 12 Bushing, 110 x 60mm (S000079 qty 2, S000114 qty 2, S000144
gty 2, S000160 qty 2, S000162 qty 2 & S000163 gty 2)
405 S001497 16 Bushing, 130 x 60mm (S000037 gty 4, SO00058 qty 4, SO00079
gty 2, S000114 qty 2, S000144 qty 2 & S000160 gty 2)
1001092799 Ref SCISSOR ARMS TO PLATFORM ATTACHMENT INSTALLATION B
501 0701630 3 Bolt M16 x 130mm
260-25 3121344



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
502 0761008 22 Bolt M10 x 16mm
503 0761214 2 Bolt M12 x 30mm
504 2160016 6 Fitting, Grease

505 3291605 3 Locknut M16

506 4032109 10 Bolt M12 x 25mm
507 4812300 6 Flatwasher M16

508 4832000 22 Lockwasher M10
509 4832100 2 Lockwasher M12
510 1001092796 2 Pin, 50 mm

510A 2160016 2 Fitting, Grease

511 S000002 1 Pin, 80 mm

511A S000092 2 Bushing 50 x 40mm
511B S001553 2 Bushing 50 x 50mm
512 S000003 1 Pin, 80 mm

515 S000142 8 Cap, Grease Fitting
516 S000199 2 Slide Support

516A S000083 2 Bushing 70 x 50mm
517 S000201 2 Pad, Wear

518 S000203 1 Safety Channel, RH
519 S000204 1 Safety Channel, LH

3121344 260-25 59






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121344 260-25 61



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

62 260-25 3121344



SECTION 4 - PLATFORM

€EL
0LL
€L
S0L

9Ll

Szl

EEL
Le

2ol

L2

cEL LLL

801

a .

Log

9Ll
o€l

143

(4]

4]

Le

S

92

e

61
LS

e S¢

8L

ve

€E

x4

£r

av \

9

8L
oz I
e (44 zzL
o)
£ Lot
cLL lz
L
1z1
9Ll
£EL

LEL

(433
w0

63

260-25

3121344



SECTION 4 - PLATFORM

64

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092809 Ref PLATFORM INSTALLATION D
Ref Note: If equipped with 10mm hardware, replace with 12mm
Hardware.
Ref Note: Replacement decals must be purchased separately -

See DECALS SECTION for Breakdown.

1 0630576 8 Screw, Countersunk M6 x 20mm

2 0761214 4 Bolt M12 x 30mm

3 0761217 4 Bolt M12 x 45mm

4 0701020 4 Bolt M10 x 60mm

5 0761008 4 Bolt M10 x 16mm

6 0761010 4 Bolt M10 x 20mm

7 0761012 44 Bolt M10 x 25mm

11 2160016 6 Fitting, Grease

16 3290605 8 Locknut M6

18 3291205 8 Locknut M12

19 3292005 2 Locknut M20

20 3760523 2 Snap Ring

21 3900376 12 Screw, Countersunk M4 x 13mm

22 4031709 28 Bolt M6 x 25mm, Socket Head

23 4811700 8 Flatwasher M6

25 4812100 12 Flatwasher M12

26 4812500 2 Flatwasher M20

27 4832000 56 Lockwasher M10

28 1001092937 1 Plate, Main Deck Front Floor

29 1001092938 1 Plate, Main Deck Front Middle Floor

30 1001092939 1 Plate, Main Deck Middle Floor

31 1001092940 2 Plate, Main Deck Rear Floor

32 1001092954 1 Plate, Extension Deck Front Floor

33 1001092955 1 Plate, Extension Deck Middle Floor

34 1001092958 1 Plate, Extension Deck Rear Floor

35 1001093750 4 Snap Ring

36 1001093791 4 Bolt, Countersunk M12 x 70mm

37 HO000046 2 Cylinder, Platform Extension (See CYLINDER SECTION for
Breakdown)

38 HO000072 1 Valve, Flow Divider

39 HO000371 14 Clamp, Cable

40 S000142 6 Cap, Grease Fitting

41 S000237 2 Hinge

42 S001445 136 Screw, Self-Tapping

43 S001640 2 Bumper

44 S200510 1 Main Deck Weldment

45 S200518 4 Roller, Deck Extension

46 S200528 1 Extension Deck Weldment

a7 S200529 2 Plate, Stop

48 S200536 1 Connector Box

49 S900170 2 Roller, Support

50 S900178 1 Door, Connector Compartment

51 S900269 10 Bracket, Railing Pivot

52 S900276 2 Bracket, Extension Cylinder Attaching

53 S900277 2 Bracket, Extension Deck Short Railing Pivot

260-25 3121344



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
54 S900278 2 Bracket, Extension Deck Long Railing Pivot
55 5900289 2 Pin, Extension Cylinder
56 S900291 16 Plate, Nut
57 4832100 4 Lockwasher M12

1001092789 Ref RAILS INSTALLATION G

101 0761228 8 Bolt M10 x 110mm
102 0701029 10 Bolt M10 x 120mm
103 0701217 2 Bolt M12 x 45mm
104 0701218 2 Bolt M12 x 50mm
105 0760608 6 Bolt M6 x 16mm
106 0760615 1 Bolt M6 x 35mm
107 3290605 1 Locknut M6
108 3291005 10 Locknut M10
109 3291205 16 Locknut M12
110 4811700 8 Flatwasher M6
111 4812000 20 Flatwasher M10
112 4812100 28 Flatwasher M12
113 4831700 8 Lockwasher M6
114 S200512 1 Rail, Side (Right Rear)

115 S200514 1 Rail, Side (Left Rear)

116 S000145 24 3mm Spring Cotter
117 1001101886 1 Rail, Right Front
118 S200238 1 Latch, Gate
119 S200511 1 Rail, Side (Right Front)

120 S200513 1 Rail, Side (Left Front)

121 S200531 1 Rail, Right
122 S200532 1 Ralil, Left
123 S200540 2 Link, Corner
124 S200542 2 Link, Side
125 S900113 2 Pin
126 S900117 4 Pin
127 S900118 4 Bracket, Corner Link
128 S900235 1 Rail, Rear
129 S900264 1 Gate and Left Rail Assembly

129A 2080040 16 Fastener, Huck

129B 2600281 2 Hinge

129C 1001101884 1 Rail, Left Front

129D 1001101885 1 Gate
130 $900268 10 Pin
131 $900271 8 Pin
132 S900274 10 Spacer
133 S900275 24 Chain Assembly (Includes Mounting Plate and Attaching Ring)
134 2080040 3 Fastener, Huck
135 S200027-11 1 Plate, Manual Box Attaching
136 0760612 2 Bolt M6 x 25mm
137 1001103161 1 Plate, Adjustable Lock

0275784 Ref RECEPTACLES INSTALLATION C

214 E000016 1 Connector, Strain Relief
215 1001097369 1 Nut, Strain Relief
216 1001097370 1 Nut, Strain Relief
217 E000045 1 Connector, Strain Relief

3121344 260-25 65



SECTION 4 - PLATFORM

66

ITEM PART NUMBER QTY DESCRIPTION REV
301 1001094298 1 HAND RAIL TOOL A
260-25 3121344






SECTION 4 - PLATFORM
FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION

68 260-25 3121344



SECTION 4 - PLATFORM
FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
E900027 Ref PLATFORM CONSOLE ASSEMBLY F
1 0760815 4 Bolt M8 x 35mm
2 3290805 4 Locknut M8
3 4010414 6 Screw M4 x 30mm
4 4060802 3 Guard, Switch
5 4360387 1 Switch, Push Button
6 4360475 1 Switch, Emergency Stop
6 7020175 1 Cap, Red
6 7020176 1 Block, Contact
7 4360525 1 Switch, Toggle
8 4360693 1 Switch, Toggle
9 4360698 1 Switch, Toggle
10 4460470 1 Nut, Terminal
11 4460471 1 Lockwasher, Terminal
12 4740120 4 Washer, Nylon
13 4811900 8 Flatwasher M8
14 8303891 4 Screw #10-32NF x 3/4in
15 E000419 1 Light, LED (Red)
16 E000420 1 Light, Flashing LED (Red)
17 E900025 1 Drive/Steer Controller Assembly (See DRIVE/STEER
CONTROLLER ASSEMBLY for Breakdown)
18 1001096367 1 Box, Control
19 E900029 1 Lid, Control Box
20 E900030 1 Decal, Console
21 E900031 1 Seal
22 E900041 1 Harness, Platform Console Box (See ELECTRICAL SECTION for
Breakdown)
23 E900042 1 Harness, Jumper (See ELECTRICAL SECTION for Breakdown)
24 E900048 1 Light, LED (Yellow)
25 E900049 3 Light, LED (Green)
26 4811902 8 Flatwasher M8
0275611 Ref PLATFORM CONSOLE INSTALLATION B
101 0181847 2 Clamp, Console Bracket
102 2560141 2 Screw, Thumb
103 E900027 1 Console Assembly, Platform (see Items 1 - 26 for Breakdown)
104 1001096366 1 Bracket, Console Panel
105 3290805 4 Locknut M8
106 4031709 2 Screw M6 x 25mm
107 4811900 4 Flatwasher M8
108 HO000371 1 Clamp, Cable

3121344 260-25 69



SECTION 4 - PLATFORM
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

5
6
7

70 260-25 3121344



SECTION 4 - PLATFORM
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
E900025 DRIVE/STEER CONTROLLER ASSEMBLY B
1 70000081 1 Potentiometer
2 7027367 1 Switch, Push Button
3 7027765 1 Lever, Enabler
4 7027766 1 Ring, Retaining
5 70000082 1 Microswitch
6 70000083 1 Coupler, Microswitch
7 70000084 1 Cap, Rubber
8 70000085 1 Boot, Rubber
9 4460265 1 Connector - 9 Pin
10 4460226 6 Socket, Female
11 4460266 1 Connector - 9 Pin (Not Shown - Part of Console Harness)
12 4460267 6 Pin, Male (Not Shown - Part of Console Harness)
13 70000685 1 Washer, Plastic Bushing
14 70000684 AR Screw, Handle (Not Shown)
15 Not Available AR Nut, Handle (Not Shown)
16 70000683 AR Washer, Neoprene (Not Shown)
17 70000686 AR Screw, Handle (Not Shown)

3121344 260-25 71






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121344 260-25 73



SECTION 5 - CYLINDER
FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY

1{8
&

22—

—

NN
Q-(—
)\

15

o
T

74 260-25 3121344



SECTION 5 - CYLINDER
FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000623 Ref AXLE LOCKOUT CYLINDER ASSEMBLY B
1 $200497 1 Piston Rod
2 $200498 1 Cylinder
4 $200500 1 Piston
5 $200499 1 Cylinder Head
12 H003009 1 Rod Seal
13 H003008 1 Piston Seal
14 H003006 2 Wear Ring
15 H003002 1 O-Ring
16 H003001 1 O-Ring
17 HO003000 1 Wiper Ring
18 S001493 4 Bushing
20 70000202 1 Spacer
22 Not Available 1 Setscrew
Ref Note: No seal kit available. Purchase individual seals.
1001092323 Ref HYDRAULIC DIAGRAM 2
118 H000280 4 Valve, Load Check
118 7012986 AR Coil
118 7024897 AR Cartridge
118 7012972 AR Seal Kit

3121344 260-25 75



SECTION 5 - CYLINDER
FIGURE 5-2. LEVELING CYLINDER ASSEMBLY

23 © © o°
>

=
<D

20

12

76 260-25 3121344



SECTION 5 - CYLINDER

FIGURE 5-2. LEVELING CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
Ref LEVELING CYLINDER ASSEMBLY
H000621 Ref Right Front, Left Rear B
H000622 Ref Left Front, Right Rear B
1 Ref Cylinder Barrel Options:
1 $200488 1 H000621 Cylinder
1 70000201 1 H000622 Cylinder
2 $200491 1 Jack Pad Stop Flange Weldment
4 $200489 1 Cylinder Head
5 S200490 1 Piston
12 5200487 1 Cylinder Rod with Grd Pad
16 H003013 1 Wiper
17 H003011 1 Rod Seal
18 H003008 1 Piston Seal
19 H003006 2 Wear Ring
20 H003003 1 O-Ring
21 H003001 1 O-Ring
23 Not Available 1 Setscrew
Ref Note: No seal kit available. Purchase individual seals.

3121344 260-25 77



SECTION 5 - CYLINDER

FIGURE 5-3. LIFT CYLINDER ASSEMBLY

20

/

G
2%

(4

78

0
>
y

N
@

204 103

260-25

3121344



SECTION 5 - CYLINDER
FIGURE 5-3. LIFT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000620 Ref LIFT CYLINDER ASSEMBLY
1 S000209 1 Cylinder Barrel Weldment
3 S000212 1 Cylinder Rod
4 H900043 1 Valve Block Assembly (See Items 181A to 181E for Breakdown)
10 S000210 1 Piston
11 S000211 1 Cylinder Head
20 S001498 4 Bushing
21 H003086 1 Wiper
22 H003012 1 Rod Seal
23 H000101 1 Piston Seal Set
24 H003005 1 O-Ring
25 H003004 1 O-Ring
26 70000150 1 O-Ring
30 S000213 1 Setscrew
Ref Note: No seal kit available. Purchase individual seals.
1001091423 Ref LIFT CYLINDER AND VALVE COMPLETE C
101 5271512 2 Bolt M5 x 40mm
102 2221222 1 Fitting, Diagnostic Test
103 4032025 4 Bolt M10 x 120mm, Socket Head
104 4831600 2 Lockwasher M5
106 1001101157 1 Manifold, Pressure Sensor
107 H705722 2 Sensor, Pressure
108 H705724 2 Cap, Pressure Sensor
109 H900043 1 Lift/Lower Valve Block Assembly (See ltems 201 - 204 for
Breakdown)
H900043 Ref LIFT/LOWER VALVE BLOCK ASSEMBLY ONLY C
201 70000150 1 O-Ring
202 70000219 2 Cartridge, Solenoid Valve (Less Coil)
202 7023919 2 Seal Kit - 70000219 Cartridge
203 70000220 1 Check Valve Cartridge Less Caoill
203 7021632 1 Seal Kit - 70000220 Cartridge
204 7017444 2 Call
205 Not Available 1 Orifice
206 Not Available 1 Orifice

3121344

260-25

79



SECTION 5 - CYLINDER

FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY

.

O
//

z\//

/7

3121344

260-25

80



SECTION 5 - CYLINDER
FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
HO000046 Ref PLATFORM EXTENSION CYLINDER ASSEMBLY
2 S$200503 1 Cylinder, Barrel
4 S$200505 1 Piston
5 S$200506 1 Cylinder Head
7 $200502 1 Piston Rod
12 H003060 1 Rod Seal
13 70000198 1 Piston Seal
14 H003116 2 Wear Ring
15 H003104 1 O-Ring
16 H003080 1 O-Ring
17 H003062 1 O-Ring
18 S000265 1 Bushing
19 Not Available 1 Setscrew
Ref Note: No seal kit available. Purchase individual seals.

3121344 260-25 81



SECTION 5 - CYLINDER

FIGURE 5-5. STEERING CYLINDER ASSEMBLY

3121344

260-25



SECTION 5 - CYLINDER
FIGURE 5-5. STEERING CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000624 Ref STEERING CYLINDER ASSEMBLY
1 5200482 1 Cylinder Rod
2 $200483 1 Cylinder Barrel
4 $200484 1 Piston
5 $200485 1 Cylinder Head
12 H003087 1 Rod Seal
13 H003093 1 Piston Seal
14 H003116 2 Wear Ring
15 H003104 1 O-Ring
16 H005271 1 O-Ring
17 H003081 1 Wiper
18 S001553 2 Bushing
Ref Note: No seal kit available. Purchase individual seals.

3121344 260-25 83






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121344 260-25 85



SECTION 6 - HYDRAULIC
FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200022107 through 1200023452)

915
013
LEFT REAR 209 009
DRIVE MOTOR
LEFT REAR E( ‘[]
LEVELING 910,
CYLINDER EXTENSION CYLINDERS 908
313
107
116 116 d ) -
131 \T\ )‘f/ 012
8. i o

914

car =
115
| ' LIFT CYLINDER g
ENGINE &
ASSEMBLY 5
125 125 159
246
56
PRESSURE
o | FILTER e
750
571
749
IM\{L 707
r 848
850

712 /!
73 208
703
gL
705
706
s
851
557 556

715
761,

LALA
716

A O .
; P 4
119,
108 232
RIGHT REAR a0 iy ﬁé/aéns
- e Q 119 119 ¥ 119
L 2
nn} 232
450 AT
RIGHT REAR 23 o O NS
DRIVE MOTOR . . ws w20
E 3 MAIN
VALVE DRIVE VALVE

86 260-25 3121344



SECTION 6 - HYDRAULIC

LEFT FRONT
DRIVE MOTOR
LEFT FRONT
LEVELING
Aoos CYLINDER
1004 £k 313
?v.%\
650 116
313 [a12]
HYDRAULIC
TANK
708
327 c2 660
g 709
mﬁ 2 P
116
565
= >
163
573
nl%
189 ?
P d 0 = 108
51 186
176 119
224
7/ e STEER
_— 128 CVLINDER
0 P e
563
127
127
108
5007 5% 328 &% —é
656 o
3 573
163 565
0 324 8-
710
327 ﬁm
658 m
N . Ao
555

116

RIGHT FRONT
LEVELING
CVLINDER

TR

i

PUMP  RIGHT FRONT

DRIVE MOTOR

3121344 260-25 87



SECTION 6 - HYDRAULIC

88

FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200022107 through 1200023452)

ITEM PART NUMBER QTY DESCRIPTION REV
1001092323 Ref HYDRAULIC DIAGRAM C
1001092326 Ref INLINE VALVE KIT 2

10 H000018 1 Throttle Valve, Lowering Speed Adjustment
17 H000536 1 Switch, Pressure (Not Serviceable - Replace Complete Switch)
18 H000280 4 Valve, Load Check
18 7012986 AR Call
18 7024897 AR Cartridge
18 7012972 AR Seal Kit
25 H000311 1 Filter, Mini High Pressure
25 70000020 1 Element
25 70000021 1 Seal
40 H000273 1 Check Valve RHD 35-PL
41 HO00305 1 Check Valve RHD 28-PL
42 H000339 1 Check Valve RHD 18-PL
43 H000115 1 Check Valve RHD 15-PL
45 H000705 1 Check Valve, Retract Resistor
50 H000278 2 Ball Valve, Low-Pressure
51 H000335 1 Ball Valve, Low-Pressure
1001092324 Ref HYDRAULIC FITTING KIT 2

107 2142708 13 Fitting, Straight

108 2142709 14 Fitting, Straight

109 2142710 3 Fitting, Straight

111 2142711 1 Fitting, Straight

112 2142712 2 Fitting, Straight

115 2142714 2 Fitting, Straight

116 2142715 24 Fitting, Straight

117 2142757 1 Fitting, Straight

118 2142716 10 Fitting, Straight

119 2142717 16 Fitting, Straight

122 2142748 6 Fitting, Straight

123 2142719 1 Fitting, Straight

124 2142744 1 Fitting, Straight

125 2142720 2 Fitting, Straight

126 2142742 5 Fitting, Straight

127 2142721 3 Fitting, Straight

129 2142741 1 Fitting, Straight

131 HO000151 4 Special Adapter Fitting

148 2142751 2 Fitting, Straight

149 2142718 1 Fitting, Straight

151 2221222 1 Fitting, Test Port

153 2143403 1 Fitting, 90

154 2143404 1 Fitting, 90

156 2143406 5 Fitting, 90

157 2143407 4 Fitting, 90

158 2143408 1 Fitting, 90

159 2143409 2 Fitting, 90

163 2142103 2 Fitting, Tee

173 2142203 10 Fitting, Tee

175 2142205 5 Fitting, Tee

176 2142206 3 Fitting, Tee

260-25 3121344



SECTION 6 - HYDRAULIC

3121344

260-25

ITEM PART NUMBER QTY DESCRIPTION REV

179 2142209 1 Fitting, Tee

183 2143603 1 Union, Swivel

184 2143604 1 Union, Swivel

185 2143605 3 Union, Swivel

186 2143606 2 Union, Swivel

188 2143608 1 Union, Swivel

189 2143609 2 Union, Swivel

190 2143610 1 Union, Swivel

193 2141908 1 Fitting, Tee

220 2143510 3 Reducer, Swivel

221 2143511 1 Reducer, Swivel

224 2143514 2 Reducer, Swivel

226 2143516 1 Reducer, Swivel

232 2143522 2 Reducer, Swivel

245 2143532 3 Reducer, Swivel

246 2143533 2 Reducer, Swivel

271 2143704 1 Fitting, 90, Flange

272 2143705 1 Fitting, 90, Flange

276 2143709 2 Fitting, 90, Flange

293 1001094503 1 Adapter Plate (Includes (1)o-ring and (4)screws)

296 2144105 2 Diagnostic Tip/EO Swivel M22x1.5 VKA 3/15LA3C

312 2143803 4 Plug, 1/4in

313 2143807 12 Plug, 1/2in

314 2143809 2 Plug, 3/4in

324 2141503 4 Union, Bulkhead

327 2141506 4 Union, Bulkhead

450 2171816 1 Flange Kit (3000psi) (Includes 1-O-Ring, 4-Screws and 4
Washers)

460 2171716 1 Flange Kit (6000psi) (Includes 1-O-Ring, 4-Screws and 4
Washers)

470 2171712 3 Flange Kit (6000psi) (Includes 1-O-Ring, 4-Screws and 4
Washers)

495 2221237 1 Elbow, 90, Adapter to Swivel

1001092325 Ref HYDRAULIC HOSE KIT 2

500 2754563 1 Hose

554 2754561 1 Hose

555 2754574 1 Hose

556 2754560 1 Hose

557 2754568 1 Hose

558 2754556 1 Hose

559 2754555 1 Hose

560 2754575 1 Hose

561 2754575 1 Hose

562 2754566 1 Hose

563 2754566 1 Hose

565 2754494 2 Hose

566 2754371 1 Hose

567 2754572 1 Hose

568 2754557 1 Hose

569 2754558 1 Hose

570 2754562 1 Hose

571 2754565 1 Hose

89



SECTION 6 - HYDRAULIC

90

ITEM PART NUMBER QTY DESCRIPTION REV
573 2754564 2 Hose
592 2754549 1 Hose
593 2754550 1 Hose
594 2754550 1 Hose
595 2754552 1 Hose
596 2754554 1 Hose
597 2754551 1 Hose
598 2754553 1 Hose
649 2754576 1 Hose
650 2754581 1 Hose
651 2754580 1 Hose
652 2754579 1 Hose
653 2754579 1 Hose
654 2754578 1 Hose
655 2754578 1 Hose
656 2754578 1 Hose
657 2754578 1 Hose
658 2754577 1 Hose
659 2754577 1 Hose
660 2754582 4 Hose
700 2754590 1 Hose
701 2754591 1 Hose
702 2754591 1 Hose
703 2754589 1 Hose
704 2754589 1 Hose
705 2754588 1 Hose
706 2754588 1 Hose
707 2754587 1 Hose
708 2754583 1 Hose
709 2754583 1 Hose
710 2754583 1 Hose
711 2754583 1 Hose
712 2754585 1 Hose
713 2754585 1 Hose
714 2754584 1 Hose
715 2754584 1 Hose
716 2754586 1 Hose
717 2754586 1 Hose
749 2754597 1 Hose
750 2754593 1 Hose
760 2754592 1 Hose
761 2754594 1 Hose
762 2754595 1 Hose
763 2754596 1 Hose
779 2754598 1 Hose
820 2754600 1 Hose
848 2754601 1 Hose
849 2754599 1 Hose
850 2754602 1 Hose
851 2754475 1 Hose
1001092809 Ref PLATFORM HYDRAULIC COMPONENTS D
260-25 3121344



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
908 2141908 1 Fitting, Tee
909 2142709 4 Fitting, Straight
910 2143403 3 Fitting, 90
912 2754567 1 Hose
913 2754569 1 Hose
914 2754570 1 Hose
915 2754571 1 Hose
1001091868 Ref ARMS HYDRAULIC COMPONENTS E
1004 2754559 2 Hose

3121344 260-25 91



SECTION 6 - HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200023453 to Present)

915

e, - -
LEFT REAR d M|
LEVELING 910,
CVLINDER EXTENSION CVLINDERS 908
313 =
116 116 ::: q | =
912
(7 18, ] Tkm = 214
== 118 " 115
"% LIFT CYLINDER 108
ENGINE &
ASSEMBLY
_ o/
[
R:z 206" 125 159
PRESSURE
594 o8, FILTER
750,
]| 177
71
749
151\rq¢ \J%m
2 848
850
AXLE 760
LOCKOUT
CVLINDERS 651
763
72 T
713 704
703
820
705
706
851
557
652
e
116, 655
714
715, 761 A2
762 | —
LA
716
555
122 559
a5
000 151 )\

a2 D4 9C4 903 o1 4c1

116

il

RIGHT REAR
LEVELING
CYLINDER

RIGHT REAR
DRIVE MOTOR

DRIVE

92 260-25 3121344



SECTION 6 - HYDRAULIC

LEFT FRONT
DRIVE MOTOR
LEFT FRONT
. LEVELING
Kol CVLINDER
1008 - 313
Y N
650 116
HYDRAULIC
TANK
L
116
565 i i
324 Brake
163
573
324 T
562 9
108
224
= M STEER
- = CVLINDER
i w0 A
563
127
127
108
595 % —ﬁ
656 n=
557 573
163

RIGHT FRONT
LEVELING
CYLINDER

109, \ 2\ a)
o \R@rﬁ@i@my i RIGHT FRONT

o DRIVE MOTOR

MAIN
VALVE

©3
&3

E 3 4 &

DRIVE 2

LEVLEING CYLINDERS

DECK EXTENSION

3121344 260-25 93



SECTION 6 - HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200023453 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001092323 Ref HYDRAULIC DIAGRAM D
1001092326 Ref INLINE VALVE KIT 3

10 H000018 1 Throttle Valve, Lowering Speed Adjustment
17 H000536 1 Switch, Pressure (Not Serviceable - Replace Complete Switch)
18 H000280 4 Valve, Load Check
18 7012986 AR Call
18 7024897 AR Cartridge
18 7012972 AR Seal Kit
25 H000311 1 Filter, Mini High Pressure
25 70000020 1 Element
25 70000021 1 Seal
40 H000273 1 Check Valve RHD 35-PL
41 HO00305 1 Check Valve RHD 28-PL
42 H000339 1 Check Valve RHD 18-PL
44 HO00006 1 Check Valve RHD 22-PL
45 H000705 1 Check Valve, Retract Resistor
50 H000278 2 Ball Valve, Low-Pressure
51 H000335 1 Ball Valve, Low-Pressure
60 1001113080 1 Divert Valve, BK3-10L 1123L
1001092324 Ref HYDRAULIC FITTING KIT 3

107 2142708 9 Fitting, Straight

108 2142709 13 Fitting, Straight

109 2142710 3 Fitting, Straight

111 2142711 2 Fitting, Straight

112 2142712 3 Fitting, Straight

115 2142714 2 Fitting, Straight

116 2142715 24 Fitting, Straight

117 2142757 1 Fitting, Straight

118 2142716 10 Fitting, Straight

119 2142717 16 Fitting, Straight

122 2142748 6 Fitting, Straight

123 2142719 1 Fitting, Straight

124 2142744 1 Fitting, Straight

125 2142720 2 Fitting, Straight

126 2142742 5 Fitting, Straight

127 2142721 3 Fitting, Straight

129 2142741 1 Fitting, Straight

131 HO000151 4 Special Adapter Fitting

148 2142751 2 Fitting, Straight

149 2142718 1 Fitting, Straight

150 2142804 1 Fitting, Straight

151 2221222 1 Fitting, Test Port

156 2143406 5 Fitting, 90

157 2143407 4 Fitting, 90

158 2143408 1 Fitting, 90

159 2143409 2 Fitting, 90

163 2142103 2 Fitting, Tee

173 2142203 9 Fitting, Tee

175 2142205 4 Fitting, Tee

176 2142206 3 Fitting, Tee

94 260-25 3121344



SECTION 6 - HYDRAULIC

3121344

260-25

ITEM PART NUMBER QTY DESCRIPTION REV

177 2142207 1 Fitting, Tee

179 2142209 1 Fitting, Tee

183 2143603 2 Union, Swivel

185 2143605 2 Union, Swivel

186 2143606 2 Union, Swivel

187 2143607 1 Union, Swivel

188 2143608 1 Union, Swivel

189 2143609 2 Union, Swivel

190 2143610 1 Union, Swivel

193 2141908 1 Fitting, Tee

220 2143510 2 Reducer, Swivel

221 2143511 1 Reducer, Swivel

224 2143514 2 Reducer, Swivel

226 2143516 1 Reducer, Swivel

232 2143522 2 Reducer, Swivel

233 2143519 1 Reducer, Swivel

245 2143532 3 Reducer, Swivel

246 2143533 2 Reducer, Swivel

271 2143703 1 Fitting, 90, Flange

272 2143705 1 Fitting, 90, Flange

276 2143709 2 Fitting, 90, Flange

296 2144105 2 Diagnostic Tip/EO Swivel M22x1.5 VKA 3/15LA3C

312 2143803 4 Plug, 1/4in

313 2143807 12 Plug, 1/2in

314 2143809 2 Plug, 3/4in

324 2141503 5 Union, Bulkhead

327 2141506 4 Union, Bulkhead

450 2171816 1 Flange Kit (3000psi) (Includes 1-O-Ring, 4-Screws and 4
Washers)

460 2171716 1 Flange Kit (6000psi) (Includes 1-O-Ring, 4-Screws and 4
Washers)

470 2171712 4 Flange Kit (6000psi) (Includes 1-O-Ring, 4-Screws and 4
Washers)

471 2144411 1 Elbow, 90, Adapter to Swivel

472 2143563 1 Reducer, Swivel

495 2221237 1 Elbow, 90, Adapter to Swivel

1001092325 Ref HYDRAULIC HOSE KIT 3

500 2754563 1 Hose

554 2754561 1 Hose

555 1001115607 1 Hose

556 2754560 1 Hose

557 2754568 1 Hose

559 2754557 1 Hose

560 2754575 1 Hose

561 2754575 1 Hose

562 2754566 1 Hose

563 2754566 1 Hose

565 2754494 2 Hose

566 2754371 1 Hose

567 2754572 1 Hose

568 2754557 1 Hose

569 2754558 1 Hose

95



SECTION 6 - HYDRAULIC

96

ITEM PART NUMBER QTY DESCRIPTION REV
570 2754562 1 Hose
571 2754565 1 Hose
573 2754564 2 Hose
574 2754564 1 Hose
593 2754550 1 Hose
594 2754550 1 Hose
595 2754552 1 Hose
596 2754554 1 Hose
598 2754553 1 Hose
649 2754576 1 Hose
650 2754581 1 Hose
651 2754580 1 Hose
652 2754579 1 Hose
653 2754579 1 Hose
654 2754578 1 Hose
655 2754578 1 Hose
656 2754578 1 Hose
657 2754578 1 Hose
658 2754577 1 Hose
659 2754577 1 Hose
660 2754582 4 Hose
700 2754590 1 Hose
701 2754591 1 Hose
702 2754591 1 Hose
703 2754589 1 Hose
704 2754589 1 Hose
705 2754588 1 Hose
706 2754588 1 Hose
707 2754587 1 Hose
708 2754583 1 Hose
709 2754583 1 Hose
710 2754583 1 Hose
711 2754583 1 Hose
712 2754585 1 Hose
713 2754585 1 Hose
714 2754584 1 Hose
715 2754584 1 Hose
716 2754586 1 Hose
717 2754586 1 Hose
749 2754597 1 Hose
750 2754593 1 Hose
760 2754592 1 Hose
761 2754594 1 Hose
762 2754595 1 Hose
763 2754596 1 Hose
779 2754598 1 Hose
820 2754600 1 Hose
848 2754601 1 Hose
849 2754599 1 Hose
850 2754602 1 Hose
851 2754475 1 Hose

260-25 3121344



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
1001092809 Ref PLATFORM HYDRAULIC COMPONENTS D
908 2141908 1 Fitting, Tee
909 2142709 4 Fitting, Straight
910 2143403 3 Fitting, 90
912 2754567 1 Hose
913 2754569 1 Hose
914 2754570 1 Hose
915 2754571 1 Hose
1001091868 Ref ARMS HYDRAULIC COMPONENTS E
1004 2754559 2 Hose

3121344 260-25 97






SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121344 260-25 99



SECTION 7 - ELECTRICAL

FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

_ | :o8ed PLT601001 HIN-Sutmeiq vV Ay
(uo1sI0A HD) $T-09771S [oued [01U0H TVOTILOATd DIIVINHHDS x _ _WH.H mH\H
YoM
I
I
I
D
| Y I ﬁ (874
D_ LUVEXL  s1vex 6UVPXL  0TVEX ovexzavexl ovexl suvexl svex L ouvexl onvex avexy pivex| :QSH v SVEXL 6viX L pvex EVEX x|
0 7 et Ry R | PN (SR es o an fo em ool en af ew enes eofes ws eof e o an el S e S o = o e = b e o [
| HAD0S ATAVD SYOSSIDS
I
|
| g
I |& g = -
= 3 o
| |5 £ g o B . :
) I3 2 2 4 i = @
2k g R g 5 = B ” 5 s B b
R L : 0z S 2 |z : B B I8 § g c g E B F _ 5
(S g ES 5 E ERRE] & 4 = g€ = E | 3 £ z |3 ] = <
iﬂ% Luvexl suvex ovexl ooV 1zvexEvexl ovexl suvex] m\s& 01VEXL 91/VE avixl pivex] EUVPXL  TVIX svexL 6vex L pvex EVEX vex ||
L Jeewx | | | | - s s ||
13008 TANVd TOYLNOD
~ £ s ( |
® LSV H Qm E:.mm
i W i o] WOV
I & K M g AOLOTTIS JEON e OLOTTIS £ T
[ < = . a
IR « ,,_.MN _.:oz_w_mN mWN avor” H SN2 ,/V ' . !
N oI " -~
I Wsza XVIN 1ca REIN /\ - *%; - l/?zxo: m/4 - W D
oum moiy R N S N = N REETE i Y mvis\” xaans\ T
s : : @ i mm ¢ : a ; ’ o
2 m e ADNADMANA S
“ / - -woy m = AlddNS
= 401S's
L LLRRAAN-AOLLSAOr
. .
r | 1 [ B | o [ 14 a [ a [ o [ a [ ¥

3121344

260-25

100



SECTION 7 - ELECTRICAL

7 :98eg

$PLTOE0T00T SIN-SuImeq

DAY
(uo1sIA 90) ST-09TTS CXATANOD | 7yDRILOATH DILVINAHOS
pIeog 1NdI)
X,
a9 i1 UONE)S [0JUOD IIMO] UT [BUILLIDY = [X ar 5 B 5D G0
WALAVLS m_o_ JARI ’ 48 DL/Es £
o n X : S
v b
FEUL Dd) (1 2d) = R
€9 e 4 E:( ms DS V9 £ as v§ oF g  dr  dLIE DUHE C ¥V a9 m 19 SUIX QYENNX @ 2
< ]
= v » 7 “» 17} < ] ] o %] £ = |} ) > =] =} 2 =} & ve| vl
m h o 2 = = (= o I = m @ = ) o) Z = > > = w2 v
3 St EERB B EE B B FE E FEP EEE B E| B £ S\ £XzZoNd
2 < = ~ z S 3 = = = Lo =] g =] z o SAN
g S B OE R | E B Bk B = 18 v
= Z R = £ £ % € € zx 1k
2 = g g Z ano e
85/1X 9UIXY, 6TTXgy LUIXGy LE/TXy CUIXG OW/IXgy - TUTXGa 1T/IXgy OUIXgy SUIXgy LI/IXgy 81/1X(h 66/1Xh TE/TXeh p1/1 sUIXg 8/1 conx X
)
018311 Dd) 1¢/1X ) =
=) o 1SN
10! g : 5 e
1mo07) = ¥
cone| vl osacl we| el o] |zt et zsve |zl o] enc|  safr en Zoncl viel cone| vl wne el vane| e | oo

_

)
wacoo q \\

_

\\
\\\\\\

\\\\\\\\\

27077707

L2 722222

i

uer €/El0 v/l si<r 9/ 9rzr sier s/er oler 91/zr cuer vi/er eer /el sier _, L3 €/zr 1z
LTI 213 anyq|
ac %
65/1X e
=
3 £ 5 % o]
s & »
2 % 2 |- g 3 s & z
5 = = = & [ 5 a S > S
z 7 4 & v [ & = T % <] = b % 4]
g =] i ) £ S 2 > g 2 2 8 =) = <] S 2 > i
= 2 = % 3 3 =
s S £ 3 Z & |8 4 = 5 = =] 3 3 Z E 2 3 3 b
LUVEX S1/VPX 61/VrX 0UVPX | 1TUVPX TTVPX 9YVEX SI/VEX 8/VEX OUvYX | 91/VEX V4424 vI/vVEX €U/VEX UvVEX SIVPX 6/VPX wvEX EVPX [VA42¢
o) o} o o) oo o o o o0 o0 o 0 o} o} 0
VX
................................................................................................................................................................................................... i
LIAD0S T1dVD SYOSSIOS
YTTTL9 oN :9]qe0 SIOSSIOS UT PISN JOU ST

101

260-25

3121344



[ £ :99ed YpLT601001 IN-Suimes 5 a0y
(uorsiop 40 ) §T-097°1S TVORLOATd OLLVINAHOS x _ _‘ _ _ mH _
= anorix,, ano/ix aND/IX aND/IX. ano/ix,
ano
HTIXV ONLLYTTIOSO
wes uryr r ——
saA[eA Suipjoy peor|
= == XX
| H2MOn | Emon I | | 461/ a6l
X7 X T i
E—— | bE/IX PE/IX b
87/1X SAN SA+ % A SA+
M eeraoay 1
1 1
L : vRdOd |
86/1X ! !
Yy sst TENX ] pL ® i oL
s s el ||
o %= ] U zipaoay VA i
L r— - — Ga| ] 1 Wiy SO J
a9 o s dWNdDd S
1w/t 7 % p 7 ! = _ NSTS
| Y g | | LS | | b5
L/ ™% F_x\\\L [ e g
[ -
[TANVA ANNO¥D 10 —g &. M ol h ol ATXV
ol ] w L] o |ONIVITIOSO 7S
1da L
& (soyaums ywun 7)
o
oL S L{71b.¢ 081X -
ey TIXV
Iz i = ' Lt |ONIIVTTIOSO 1S
| I S R |- oo
4€/ IHOIHH XVIN S - XVIN'S
X(YTOAIN L4IT s el L K
- Ot Rg @ ¢ :
=g /X OIT LZnx 0 X 9UIX 9/1X
AR
ve| 7 avaz
7 W = iRl
17 1
67/1X - b
] 91X %~ sux Leix
65/1X we'z s (s
" . L1X SA )
LT} ¥AMO1 . Sic# LTLS LHOIEH XV §| AVTE XOIOAIN: juerzg xomsam@ SA+ | ano
49
az gz ¥IMOT 1411 14 )14 4 19 frd 1z 304 14
TANVA ANNOYD

SECTION 7 - ELECTRICAL

3121344

260-25

102



SECTION 7 - ELECTRICAL

PPLT601001 AN-Buimelq

7 4 :a8eq DAY
(uorsIsA qD) ST-09TTS TVOIILOATd DILVINAHOS vm D wH ,H nﬁd
UND/1X AND/IX AUAND/IX UND/1X UND/I1X UND/IX ANO/1X UND/IX UND/IX AUND/IX
UNO VS e ANO
ﬂxoﬂlj P e L = 7 - = SUE = — e | [ e "1
_ u 7 _ M _ _ mu_me _ WEQ __x.w\xm %W\xmﬁ _ 7N zmw 7
‘ 4 {1 4 4 :
C_T 4 LTy L 27 [y SN iy == | L2 T 4
) )
zl w wv M:_m_
M wax
11 1T _<.
€I/IX £1/1X
91/1X

ML siaos — 77

| |

W _::mun_"

zL

| |

| |

71 T/10/d Od \_

STIX o:xn JNNd Dd N:Cp E:KA dNNd Od
AVT+ AVT+
19 19
e m_:xA m:_Xn \._:xn
dino o,
NIOH " =OQW_EI~' AVOTIIAO DOTVNV AVAAHS JIHOI 14971
o (jonuoa 1033u] DJ)
at 101 =~— o8 at Er4 Er4 4T
ndut oA
HARA
ac

7 I 7 H _ 1 _ q _ a _ o) q 7 v

103

260-25

3121344



SECTION 7 - ELECTRICAL

¢ :a8eq

PPLTE0100T HIN-BUIMEI

7 v Aoy
(uorsIoA 9D ) §T-09771S TVORILOATA DILVINAHOS x _ _\H,HL mH\H
ADOT TVILNTIGAAIA
vo AND/IX AND/IX AND/IX AND/TX aNo/IX AND/IX o
aND AND
r_.— =1 71 | R I — | R
zdnnd WNOALYTd B g
. val X | XL XA, ¥
| EEE TR R | = = it 7’ _ L _ 1 \_
vT/IX
ssT Z
ox N o 0T/1X 0uIX
taa WX g
[T Seudd G ] 171X S q
| 1/2t/ddd | - WX aq
| orze/and |
| v1 ﬂ OAH |
| | 12X
_ YT ‘ %
L. BEEE, o
SO
[N o\ 2|
(4 N
(NS 2
o
L — — = =1
% TANVd ANNO¥O
€ix 1b/1X X
0 PREN]
TANV UNNOUD
TdWnd 1007411 | NI 4LTd 95/1X MO0 IVLLNANE A1
WdI
HT v oz 0T AT
[ 1 | H ) _ d q | a [ 0 _ d | v

3121344

260-25

104



SECTION 7 - ELECTRICAL

_ 9 HIN-03ed PPLT601001 AN-Butmei(] g0y
= IASAI(] ZINd
(uoIsIvA 40 ) $T-09771S psIaAmad|  TvOHRILOd1d DLLVINAHOS
o ANIONE TaSa1a o
aNOrS
” AND/IX : SEnid 10104 MOID
NALINN AND =7 A = e 3 3 =
g g g g = B
-d = < jz o £
o e i 3 = =
; —_— MOLVNYHLTY = & g 1
ATIXT = &
| anaLva W g 2 @ S [H] [rg[L]H]
+ sz m =]
== 5 5 ? |\ rﬂu
5 19| oZ — — —
MY [<at-\ [<dby 7 cm_ om_ o< og] Tand
EE_um | M N |
T = u{i, wwb g _E.E_u QI MO« u_ 7 [ |
LOIANNODSIA AY E<m s \_
I
TANVA :7593 wwb 0L iy els P_z " — it <o iy
g
5
= s = = s = a8 f——==H0[
01/TX X LIX 6/TX 8/TX 17X P/TX £/TX 1/Zx 11/1X
Wd
@ Ix
X -
s5T
Vol TVT
o Q w9 N sex m = 108 Bs WO 10 ay dway i I R
a A1ddns X
1/81 XNTOAIN
—1- ® @ @ O @
r B 151X
0¢ 9€S DN SunyoEAILqIOION as/re
7dOLS AONADRANA § Nl\(v | + £4A/Zda/1da
Ic N oy
[ . O AL bSt
TANVA ANNOUD XOTOAIN
Swpaolg AIONATOS
Heis LEL $$T
JUW | SAIIM PAQLIdSIP JOU ([ 71X 11X €/1X 5
S/X PIX . = = = [Ada
3 > 3
— e s = —_ — 0-91L DN Xog [onu0)-Z1NAdd & <
[ Nouvis ]
ANV ANNOYD |
EaYS if= =
| >t
I : 11X 2
TANVA TOUINOD ANVd ANNO¥D ORET j
4 b ! DOTHELNI ST 0d ey ae
m /1X _\ T 30:v>J
| | 5 Y = 7 T T
r L HE =118 aum mopn 88/1X /81 v/
— —ig s e L | XNTOAIN
HARMAAO SSTId ol S
Avzs TANV ANNOYD 5 GIIX 48 . S 5
D¢ IIMOT REARLAN 14910 aum mon 9T WA ¥ [ dANNd
Ird: & €
YUY o o ypaq  TANVA ANOOWO . o i e

105

260-25

3121344



_ L o3ed PPLT60TO0T IN-SuImeI(T DAY
(uoIsIoA 9D ) §T-0971S TVOIRLLOA T DLLVINAHOS XNONTLAI'T

e B SRR TT

o IEMM — vS/1X DO - i M MW mMW WMW WWW MMW
0] XNJOAIN SUI[[9AQT] dnjeWwOoINY )
| i | |

g s = 4 o o oo o
W.( _HM c,_os V_Omzéum aicm?a ﬁaga QE: E:_m :_\,5_< Ev”s E.Sn 5&83 o,

[ 1 [ w [ o [ a1 [ a [ a [ o . a | Vv

SECTION 7 - ELECTRICAL

3121344

260-25

106



SECTION 7 - ELECTRICAL

g :a8eq

PPLT601001 AN-SuImeI(

R

(uorsIOA 4D ) ST-09771S

SSTOd TVORILOATA DILVINAHOS

XOTLAI']

( N9 \
I l179¥601001 a2y ._.Dmm R o ——
[ WB»TEYD — 3 3]
, s pac] %«u aw 713 N x X [
I 7] . e HTHT [ gl |
€ | < <
| n | 2a L I
m =
, R ez — i va el
| 8bTH1 |
| »d 4 I
! £ * |
| aNg |
, BYTH T ,
, N |
! N ,
[ Vreczn €a ,
8bTHT1 85T+
| €13d 20 OF 10 O ,
| v = |
[ YOEZN Vyeszn s ,
| 13 T3 |
| T [
| |
| |
| I
| I
@
N L 2 ,
7 N O\ O N o 7
—©»
, 2H| P o) !
, 2R GRER Q ,
\ EM| RPN Z )
) O O 0 _
UND

= (= =)

Z g Z

5 @ = S N

z z z g g

o 5 o) £ Z

s £ z S 3

X0q [0Ru0d ZINd(] 7/1X 61/1 X9 e 6/1X 871X 81X LSNX Yo 01/1X m

g

Ed

a9 HE HE q9 d€ as dp/HT as EN ast

107

260-25

3121344



SECTION 7 - ELECTRICAL

_

(uorsIoA 40 ) ST-09771S dINNd Dd

6 :98eq

vPLT601001 IN-Buimelq
(0 zA) 1nox)-xajdwo)

DAY

XN 1LAIT
8

© (6810004 |
g ofeg WX — = 9|
§ 99 VUIX Wdd | I
TdANNd | P
¢ o8eg 97/1 X —m= wer s 14
¢ a8eq -
TIXV ONLLVTTIOSO SHATVA TR a € |
zoseg | (z dung) 91/1f XATdNOD £2/1X - 4
TdNNd |
aNo/I X D i
[4)
[ 1] 4oz
29, i}
M%“ (reg/108) TI/1C x%w”mwvwﬁ\\_ _m — - ShAE Nﬁ v
p oSeq (soATeA-1BJ/19S) 91/1 X Hﬁqéﬂm\qm\.amw mJ zdumg [ 9
THTIVEVA/TVIYES | | AV1dd GNLL
(AVYTH) 91X = 4 L
o8eq (HADQ) 1/1f XATdNOD T1/1X |>m%5m EoiM | |
‘ Jangal L ® dINNd Od
If
I H [ D _ d q a 1) _ g

3121344

260-25

108



SECTION 7 - ELECTRICAL

_

01 :o8eq

PPLT601001 IN-Smmelq

DA%y

(worsIop D) $T-09T1S

[onuo)-1033ux Dd

TVORILOATE DILVINAHOS

XN TLAT'T

ANO/IX,

iC9r60100 1

anNoS

8
z [
o g g o = g
gl g 8| 8 < 7
2l 8 g8 ® u S
Sh Sk Sk § E 2 |
o K 2
PETO pOTO Nea ~pza z 3 |
Yo g | o] et ,
Bk 10 T =18 |
aiotos ,
—— dNLLOL s€2n
>tz s I
sty
| v 5B |
TNOJ <
Yy 1048 N o
| e I
| a3 i 7
| & e |
I e
o I
, g o[ ,
[ 2 Tw [
5 veer er|
W il _u«u._ Tea W
2
I g mmw 7.%\/«“._ o1 czisse cerssa |
K
, Tie o2y F |
W o W
$/INOD —
, 29 inoswwis ,
9/INOD
21048 230A8
| uv&nma i nv-nu«h_ _J/I_ nvanmn I[I— |
, T ) L iy NesEN] |
! €20 ! !
| . . ﬁ €10 J_/_ W_ Lol |
%
| [ Iy >e I
—l dino1ioL € INOD
| ALNOXHY 1 8/ INOD |
- dNIHVA L/INOD L dNILOL 7/ INOD )
o
| m
&
@ € 3 2 z
= ) g = 5 e
= TS ZInX m i 6/1X m L m douvex S e[S 6/VeX |5 8/1X
o g : 3 512 c g3 g 8 % 2
Y unxgg = 5 g |E e §1z3 & = §|° )
2 3 c 2 (@ 3 2|2 w» 2 |§ = »
= |3 g E: 3 g |3 g g5 £ g %2 z g
: o z g g oAz o ) - < Azl
g = E 5 8 ~ B S =<
M. ENW v9 I ar bt | HT € e qT ~ T 014 014

)
=

m
(@
&)

109

260-25

3121344



SECTION 7 - ELECTRICAL

4 11 98ed PPLT60TO0T IN-SuImel DA%y
(uorIsIoA 4D ) $T-09TTS S[euruLa], TVORILOITd DIIVINGHOS VA D‘HH ,m:A
a61 p1s eay uodeag uondp| 46 APIS o1 uoorag uondo|pg|
4 PI/SAN DL 6/80 XNOAIN | D€ T/ wsT | A¢ T1/ WBIOH XBI S|pe]
T SA+S1/1 xodwo)  Og psaa ve 1V/SA Y <
Of  Jomo7jusd punoiny ng 6WODSSTOd| DL [1/umo(] uuomeld § ¢
ac (apoyie) ) om0 (J HOI 60D D 1933141 Dd| I €]
HE -+ [oued punoiny HE 7T/ WBH XBW S|0¢]
I ML S 11/1f Xajdwoy kG v/ | d¢ LNO L 867
a8 LIODSSTDd| €7 $USAN| dE TH/AN | ds NILS (8T
INBIH XeN § §/1T Xopdwio)) as T1/1BH XU § |LT]
re ws'zsgly/irxdwo)  HL T/ XAPAIN, - € /2L $d Od| D€ 11/Ws'T 597
az WO €7/1f Xojdwo)y (epoyie)) € 4| v WOH| 57|
s ST dDdl s 7 dung 7]
He  tdwng 91/if xodwoy  Hg U d Dd €7
Oz (Gpoyd) 11O Peld Al dS €daj 4 yoo( foued punoin)| 4s QAIEA LNO wopeld 7
07 (epoyed NI Wwid ) HS yoa( [oued punoiny| - g¢ 7dd as QAIEA NI wogIed| 17
AT o1 i 81/1f Xodwo) | VS (poyied) tad| €s [ 2ATRA 20T M| Dg 1 2A[RA 00T il [0
0g 01 WODSST1Dd| g (spoyie)) | 4| HE QA[RA YIT| DS saajeA Fuipjoy prop somo|6T
E WA 6/11 xo[dwo)y dr AAIA WFR 1021R
£ YT 01/11 Xo[dwo)) ar SAIEA YT 118 L |
ar €/10d0d HY v/ T | ar IATEA T8dAIS9T
dz aedpes Ti/1r xedwod O #/10dDd M
ac  Sopeuy 9/ xerdwio; Hy 17/ 7a% | ar Fojeuy 9A[PA 2ACp [
q = (apouy) Ac1 ar NI PAIPA dAUCIHE |
Y| ar S/10d0d 14 1/ 70 | 4t PAIEA YRIEE |
D01 80D DWRS3uLD  dt /11 d Dd| <l
V9 (3POwiED) ZAHA/IAEA,  HOI 01 INOD D481 Dd| V9 1 dung|1]
08 mding $§710d 9 uonwus| xog (000 1010 |01
401 9WOD DFBUL D HY ueis £y § jourd punoin) a8 8 WOD SSTd|6
2T (opoyed) P @l 49 (pome)) LIONG| €01 | NOD D 033uLDd | A8 duip §§70d |8
H9  uo Aoy § joued punoiny 49 LONG B 1w L
az pg/1xodwo)) gz €TE1/SAY db UYIUdd | 19 Aoy § [pued punoin|g
It} Koy § jpued punoin) N
19 AousSiowsy § joued punoin) i
19 1no(vonzd 4L /SCXRIOMN DS| Um0Iq SA+ ZSd/I Sd| 19 Aduddiawg gjpurd punoin) ¢
19 NI (VO1) T4 19 wo Janegpourd punoin(z
19 + Aroneg oued punoin) |
2 1] 4oL @ g
I | H _ d 7 q | a * 8 | |

3121344

260-25

110



SECTION 7 - ELECTRICAL

71 98eq

PPLTE01001 IN-Summel(

DAY

(uoisIoA 1D ) ST-09TIS

S[eUIULI],

TVORILOATE DILVINAHOS

XOTLAT'T

[Tl|as  opis swax woseag uondo| 461 apis oy uoawag uondo | Vs AND $STDd| HY Xog [011U0D) J010]N| T
Hl| o¢ v/ | DS tdung | gg wopvg T
DJ| ve ZZONd SA It woH| V9 [ dumg T
E HY TAAUA| [ | TINOD D4e83uy D4 d¥ [Pl[eIRd/[eLdS| T
H| ne XnjoatN| g SPAIPA RIXY Bunv|sO| At ey T
al a» punosisi| o8 TONFA YOTIIA| Ay AU T
Ol as 1720 d 0d| V§ vad| ds 1AAIPA POTIIA| g 28| T
HE a4 €ad df WLS| HE v T
V| oz xajdwo)) Ht v/T@l| o SPA[TA BUIPIOH POl 19 Kioneg| T!
£ /o re LILL ag1|6s
D9 11/ZX Xod [03U0) 100N | g9 mo[D 07T [ourd punorn | 7 awin Mo[D AT |8S
ar (apouy)I(T | HZ ~ PEOROAQ AT IZ/VPX| D8 S NOD §S10d L8]
as o yaq [aueq punoiny | HE 17/ WERH XeW S | ¢ ¥/ 1) |95
oL $/81 XNJOAIN] oL 71/ UMO(] WopIEld §{SS
HL /UL XNOAIN HL ZZONd $T/ 1) HL XNJOAIN £/ 2UnSsaid §|pS
HL 11 XNOAIN| HL ZZONd €T/ 13 HL N 1/ 2mssad S[ES
73 (poyied) zd| fL (powied) va| L ZZONd 1V/ 13 4y
1L €dl I 1/ 7LS[IS
w PI/ELS| 1L €1/ 41805
I 1/ LS| €1/ £15|6t|
i Y1/ 1LS| IL €1/ TLS[8h
1L 1d i T PLS|LY|
1L 7T/ €1S| [L 17/ $1S(9%|
i 7T TS| 1L 17/ €18[sh
1L TU LS| 1L 17/ TLS|b|
\Z /01T XNOAIN] 73 €1/ 18| 4L syoe gjouvd punoin)ep,
qL /011 XNJOAIN| gL syoe[ gpoued punosn) |
as (apoyie)) zdd| 4S 9/2r SdNd| as (opoied) £da I
I3 (apoye)) 1dd| V9 TAgd 4L /ST XNIOAIN] 9 WdY X0 00D 010 I
07 WdU¥Id L/1f x2dwo)) v9 1A€A dL /80 XN[OAIN] 0|
ac (poyied ) yrial AL 9/81 XnjoAL IL 127/ 1LS|6E
I€ (spoyied) Ha| 4L ZZONd €1/ 1) 3 SAIEA YIT8E ]
12 MO AATIA S T/1f Xopdwio)y Lg]
g¢ 17/ wg'zs| de L1/21XY Sune(rso § 9€
HL 01/3( Xn[oAIN| o€ [ I 3 T1/ 2XV Suneaso §s€
i (<« o] [T Il
I [ H ] 4 [ g [ a [ o5 [ & ]

111

260-25

3121344



SECTION 7 - ELECTRICAL

* €1 :IN-98ed

¥PLT601001 HIN-Sutmerq

A3y

(uoIs19A 90) §7-09771S | TANVd ANNOYD

TVORILOATH DILVINGHOS

XVTLAI']

||||||||||||||||||||||||||||||||||||||

TANVd ANNO¥D YOLOFANNOD 'V d

ATIXT
wwb 0L + JrIALIVE

||||||||||||||

ANO - FNELIVE

I
|
|
I — -k —
I 11X & N g < YOLVNMALTV+8 SIX
I
| 1DANNOJSIA >~—mh|_.<m s e M TANVd ANNOYD YOLDINNOD 'L dy
| g 1
X TANV4 ANNOYD YOLOANNOD '8 :d I o I TANYL ANNOUDHOLIANNOD " Hid i
i U1X O— - o \
- M._oA‘v — T [ Nouwvis ] :
| >—Sux TANVS ONNO¥O Y | |
| 9 I o WILAVLS ADIS [ - - krmm i
+i 3 1 ]
ll:ézo | m | 1anva 10u1N00 , |
) | )
| I | & , ¢ m |
1MVLS 3 | | !
_ A=z !
TANVA ANNOYT YOLOANNOD H 'd - 2 | | L
<] TANV ANNOYD YOLOANNOD 4 :d !
M &— I
6/1X 91X |
ol 1
| z I
| a2 €1X
I
\ s sy
i r ! TNV ANNOYD YOLIANNOD D d 5
: e @ —O r - 1 ® zeIx
| = 8§/1X 5 °
I 1] .
i L— -4 o 74015 AONIOMAW S Nl>|v , wm 3
=]
i S =
, Z L g of ~ o} Z
| - — — = a8 o]
i - — 1 3 TNV ANNOYD YOLOANNOD ‘A :d MU I S
TANV ENIOYD HOLOANNOD O ‘d | WVA ,/o | a H g | )
| = /11X =}
I H _WN o Wn | |
| wixe | ﬂm (. i
i \ S TANVd ANIOYD YOLIANNOD ‘N :d = ,
i | sper | N 15/1X ———— Z |
| ] TANVd AN1OYD YOLIANNOD ‘W 'd g I
I L ] 3E/1X ©——C !
) TNV ANNOYD YOLDANNOD “d 'd :
” 0€/1X ©— i
- o0
! TNV ANNO¥D YOLOINNOD ¥ 'd H 5 x|
{ ol
| |
i £9/1X m i
] ]
| wixe | ¥ z |
I |
| [0y :
i TNV ANNOYO HOLOANNOD X d'y 2 i
| =} |
: TANVd ANNOYD z :
B o s s o S S o S g S R S i A S A AANYS ANNOUD AOLIINNOOD T4 W R
=

3121344

260-25

112



SECTION 7 - ELECTRICAL

_ p1 -o8eg PPLTE01001 IN-Buimeiq

VA

(uots1oA 4D ) ST-097°1S 19[UI 31qBD TVOIILOATA DLLYWAHOS

XOWTLAI'T

[SAJeA O[XE Fune[[19sQ
(xnjoAIN) L4y e m:..a:_owo S

InssAld S IoMOT RL:% FARIN elg  2mssald 7S+IS 193208 d[qe)) SI0SSIdS
@ @ O O ‘ —
4 4 V%
SIAJRA huwwEH.O ‘/.v v\v\\x “,\ @
»/vv 0T
A o/

_u:F_ u:sEO
ooi :m_um XeN S Em 7S

o@oo OOO‘\w

POTHA [011U0D) 1010/

xo¢

x.»&:l\\ 7
:o IMS :E_x_ ._ome:O 2014 NLs ¢ dung Tl Hmm g .
XNTOAIN - XdTdWOD
_ 1 [ B [ o [ 4 [ &d [ a [ o [ &8 [ ¥

113

260-25

3121344



SECTION 7 - ELECTRICAL

G| :98ed

PPLT601001 AN-SuImelq

DA

(uotsIoA 7D ) $T-09TTS

SSTDd

TVOIILOI T DILVINHHOS

XOTLAT'T

((— ¢ gEANY T T T T e T N
| I¥9¥601001 LosTewd T |
| o S
, U—|D| e $TH T 8a W nw ,
, 2v808 = - # L L
| TL nge/49eT| L H+o e
| T |
84
W vaDJ.._ i &a W
w
| e[ 7 o N T ,
| Z za Z Ta |
| KyREZN KyeEZN a4 7
2134 T3
, oy ,
, ,
| |
[ |
W bl _nl_m ”
| Ek mw ke 2 |
CILgEIRE & J
mdino mdino
a1nssa1d 19s uey) I91L0IF s1 amssald pasuds uaym L V
€/INOD 03 T yonms ainssard woy ndinQ € €
’ — anq anjq
7 1uuey) T C
amssaxd jos uey) SSOT s1o1nssoid posuds UAYM  GA+ €' [Xe— | | | SA+ CIXe—m— | v
Z/INOD 01 7 youms ainssaid woij yndinQ = e —
1 [ouuey) Y
@ (opaosoid dn 105 995)
Ieq 7 + Xew {J Je 21nssaid Jas asuds 0] 30s S| Xew ( 18 a1nssaid 19s 9suds 01 19s S| Ve
| YoNMSAINSSAI] “w T YoumsaInssald | -y

t | I 4 H _ 5

_ d

7 q

| a ]

0]

d

3121344

260-25

114



SECTION 7 - ELECTRICAL

_ 91 :a5eq PPLT601001 IN-Surme(] DAYy
UOISIY - Jeog-xo[dwo
(uors1A 7D ) $T-09T7TS preog-xo[dwod | TyORILOITd DILVINIHOS XNTLATT
1]2]3]4]s]6]7]8]s]i0]u]ie]i3]14]15]16]17]18]19]e0le1]oe ©
] 1 ) ) ) ] e ]
Ir
a gy
| {ro
&9 1S =il
[44el (pasn jou) JI] (02 OI||on
Icd (WG'T S) mo[gpased oo Olle |
: | €ea WSIOH e (9
T vea AU oW O~
) sz (pasnjou) dumng (4213) [J||co
2 1]
Ol
N 5[=]
2 Ol
2 Hilo |
7dl IdL =IEN
TR ©
dwey oyerg  zdlL
(porerado wig‘z S) MO[s AIDO[PA 1dL
(10110 91qeUd JOMOT/YIT ) Jodwny zS
Jodwng IS
[ouERq [013U0)) u
mdno/nduy Ir
I [ o [ a4 [ a [ a ] a | Vv

115

260-25

3121344



SECTION 7 - ELECTRICAL

_ 1 930 ¥PLT601001 IN-Bumeq DAY
(UoIsIoA HD) ) $T-09TTS PIBOF-XNIOAIN | TyDRILOAT OLLYWAHOS XNTLAI'D
11213 1 3
© oa © s40|0[0}ed0]0|0 ©
112]|3]4 ;m w? imlwo:i:m
0|0|0|0 ] [ ] e e ] [ )
gsa © I 8f [=]
1dL
6sa © - X 18I
1]2]3]4]s]s]7]8]o]i0]11]i2 1E cdl. LM
] ] [ ) ] ] ] ) ] 0|0
Lf 0If 19q ®
(Gt QAU ON — $SA
o ysi ey Spd
A%_w :wz Ema vPa
e By SRy ja
= YBMyYa1 “Cpd LT AND e A/X T10S [=]
©) [z ] 99a © ©
ddO/NO S1331nQ (yoyms £33 QIf
XNJOAIN-X3[dwo)) S ur pafnd s188NO IV 99a

SOAJeA 10331NnQ0

Lf  Sumyr pue amssoxd Surieaq-punoin uels 9

(uaa13-¢ /Mor[q-7/PAI-1) WN[NPUSJ-X or paysrury ssaooxd SureAsT  09Q
(on[Q-¢/or[Q-7/Pal-| ) WNNPUd]-X St HOPAYT  65d
77 ONd A®[o1 AJ1IN03S /Y03IMS QINSSAIJ r poyoear omssard Julredog-punoi  §sqg

I | H | 9 _ d _ q | a _ J | | | Vv

3121344

260-25

116



[ 91 0884 PFLT601001 IN-Butmei(r gy

(U0ISIA 8D ) ST-09TTS TVORILOETE DILVINAHDS XOTLAI'T

SECTION 7 - ELECTRICAL

AR
He 5
=

=5
HoidE]

==

117

260-25

3121344



SECTION 7 - ELECTRICAL

_ 61 : oveq PPLTOE01001 HIN-Buimelq DAY
NOOVHL NOILdO TVOTLLOATA DILVINAHDS XNOTLAT'T
AND/IX, AND/LX,
AND
r - Ivl_ r IAWJ
I (e G
,% | *@& |
opiswony | T | MR apigaeyy | T | MM
+E/1X, PE/1X,
a5 <
I . H D _ d | el . a [ q v

3121344

260-25

118






SECTION 7 - ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

OSCILLATING AXLE

OSCILLATING AXLE

TILT GROUND OUTRIGGER
LIMIT SWITCHES CYLINDER SWITCH  CONTROL VALVES LIMIT
T SOLENOIDS 121 ; — SWITCHES
I = Y S P
o & B UQ 93 age il LF (#1)  RF (#2)
L i O N0
; R (L= 9 L -
v ~ -
g © 87 86
oo
el g R
CI(F;‘SULA{)'ON LR (#:) \F’m (#3)
" NTROL L
[ %p e VALVE | |
pkf-- ‘L_,FW E[l 10 ~N 84
R -
~ 1002A
57 1002B
A / 85 y
1001A -
1001B y
1001 i
/ \ )
L - F 96 I— N\
MAIN TERMINAL BOX | s
(BOTTOM VIEW)
e =
103 i !
ENGINE
CONTROL \ 301
BOX 302
1] ] [~ = i \
‘/I—\\\‘ PN e
\ ) ¢ Y
Nt 8§ P 811
lo o : 100 95 813
—J g
X Q=
902
TO ENGINE | 105 109
= ——) \ \ J - —
I 905 GLOWPLUG 94 Tttt
| E 17 TIMER ~
\ 906 107| |106 BRAKE &
‘ LT * / EMERGENCY
\J VALVE
\—) MANIFOLD
903 Ot T hd A hdh
>, I ) 99
\”/ -
;[l & GLOW — ] —
| [piues YoPYor MAIN So--o° 'oYtoro o SPa ey
VALVES HEEE
m, DRIVE
-
_ VALVE

120

260-25

3121344



3121344

SCISSOR

LOWERING
ARMS LIMIT

SWITCHES VALVE
B A e

oYa) B\ 6] -
O =

88
98
104 102
_
7

J

~
[
|

|
j ||
. W
LSSSENSORS /|
)

SN 1200022186
TO PRESENT

SN 1200022107
THROUGH
1200022185

SECTION 7 - ELECTRICAL

BATTERIES

712B

SUPPLIED |
LOCALLY P |20
V- © \
Ell &

260-25

SUPPLIED

j?ny/ LOCALLY
H L |

TO STARTER 712C
s BATTERY
2h o5 DISCONNECT
715 SWITCH
— e T
5] o] N e
o] oo | o—H
- X
706
PR o 715
| - -
_J]
B - ) O [9) 0
=
PLATFORM ( <®> j‘ =
COEICS»(()LE /%
=]
O (@) o)
604
WO
it
\\\ (J’
602
607

121



SECTION 7 - ELECTRICAL
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

122

ITEM PART NUMBER QTY DESCRIPTION REV
1001092948 Ref MAIN TERMINAL BOX HARNESS KIT INSTALLATION D
84 70001805 1 Harness, #4 Outrigger Limit Switch
85 70001806 1 Harness, #3 Outrigger Limit Switch
86 70001807 1 Harness, #2 Outrigger Limit Switch
87 70001808 1 Harness, #1 Outrigger Limit Switch
88 70001809 1 Harness, Platform Down Limit Switch
89 70001810 1 Harness, Oscillating Axle Limit Switch
91 70001811 1 Harness, Pump Section #1 Solenoid
92 70001812 1 Harness, Pump Section #2 Solenoid
93 70001813 1 Harness, Tilt Switch
94 70001814 1 Harness, Drive 2 Valve
95 70001815 1 Harness, Pressure Switch
96 70001816 1 Harness, Horn
98 70001817 1 Harness, Lowering Valve
99 70001818 1 Harness, Drive Speed Valve
100 70001819 1 Harness, Differential Lock Valve #2
101 70001820 1 Harness, Brake Valve
102 70001821 1 Harness, Max Height Limit Switch
103 70001822 1 Harness, Engine Control Box
104 70001823 1 Harness, 2.5M Limit Switch
105 70001824 1 Harness, Platform Extend Valve
106 70001825 1 Harness, Lift Valve
107 70001826 1 Harness, Drive Valve
108 70001827 1 Harness, Steer Valve
109 70001828 1 Harness Assembly, Outrigger Valves
110 70001829 1 Harness, Remote Control Box Connector
111 70001830 1 Harness, Differential Lock Valve #1
121 70001831 1 Harness, Oscillating Axle Solenoid
126 70001832 1 Harness, Ground Control Panel
131 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
132 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
133 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
134 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
135 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)
1001091868 Ref SCISSORS ARMS AND CABLES INSTALLATION E
202 1060663 45 Cable, Electrical 12/3
m/148ft
210 E000083 45 Cable, Electrical (25 Wire)
m/148ft
1001092947 Ref MAIN TERMINAL BOX ASSEMBLY B
301 E000102 1 Housing, Connector - Female 24 Pin
302 E000481 1 Insert, Connector - Female 24 Pin
E900042 Ref PLATFORM CONSOLE JUMPER HARNESS E
401 4460465 24 Socket, Female
402 4460468 1 Cap, Dust
403 4460492 1 Clamp, Cable
404 4460502 1 Receptacle, Female - 31 Position
405 E000083 6 m/20ft | Cable, Electrical (25 Wire)
406 Ref Housing, Connector - Male 24 Pin Options:
260-25 3121344



SECTION 7 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
406 E000103 1 Housing, Connector - Male 24 Pin (SN 1200022107 through
1200022185)
406 E000108 1 Housing, Connector - Male 24 Pin (SN 1200022186 to Present)
407 E000482 1 Insert, Connector - Male 24 Pin
408 E900043 6 m/20ft Loom, Wire
409 E900045 1 Relief, Strain
E900055 Ref GROUND CONTROL PANEL HARNESS E
501 4460418 4 Connector, Female - 6 Position (Attaches to Toggle Switch - Not
Shown)
501 4460419 AR Terminal, Female
502 4460462 1 Receptacle, Female - 23 Position
502 4460465 AR Terminal, Female
503 E900056 2 Diode BY255 (Not Shown)
E900041 Ref PLATFORM CONSOLE BOX HARNESS D
601 4460260 2 Terminal, Locking Female
602 4460266 1 Connector, female - 9 Position
603 4460418 3 Connector - 6 Position
604 4460503 1 Receptacle, Male - 31 Position
606 4460259 AR Connector, Female - 1 Position Locking
607 4460267 6 Pin, Male
608 4460419 15 Socket, Female
609 4460464 20 Pin, Male
1001092496 Ref BATTERY CABLES Installation B
706 4031709 6 Bolt M6 x 25mm, Socket Head
712 1001092531 1 Battery Cable Kit
712A 70001802 1 Cable, Battery (A) (Starter to Battery Disconnect)
712B 70001803 1 Cable, Battery (B) (Battery - to Engine)
712C 70001804 1 Cable, Battery (C) (Battery + to Battery Disconnect)
712D 70001765 1 Cable, Battery (D) (Battery - to Battery +)
715 HO000371 3 Clamp, Cable
0275784 Ref RECEPTACLES INSTALLATION C
801 0760508 4 Bolt M5 x 16mm
802 0760610 2 Bolt M6 x 20mm
803 1320224 2 Clamp
804 3290505 4 Locknut M5
805 3290605 2 Locknut M6
806 4811600 8 Flatwasher M5
807 4811700 2 Flatwasher M6
808 4811702 2 Flatwasher M6 Large O.D.
809 4831700 2 Lockwasher M6
810 E000102 1 Housing, Connector - Female 24 Pin
811 E000103 1 Housing, Male Connector
812 E000481 1 Insert, Connector - Female 24 Pin
813 E000482 1 Connector, 24 Pin Male
1001098995 Ref ENGINE HARNESSES INSTALLATION C
901 Ref Harness, Air Cleaner Indicator Options (Not Shown):
901 1001105080 1 Harness, Air Cleaner Indicator was p/n 70001859 (Prior to SN
1200021416)
901 1001105682 1 Harness, Air Cleaner Indicator (SN 1200021416 to Present)
902 Ref Harness, Engine Options:
902 1001105077 1 Harness, Engine was p/n 70001860 (Prior to SN 1200021416)
902 1001105682 1 Harness, Engine (SN 1200021416 to Present)

3121344 260-25 123



SECTION 7 - ELECTRICAL

124

ITEM PART NUMBER QTY DESCRIPTION REV
903 Ref Harness, Glow Plug Options:
903 1001105079 1 Harness, Glow Plug was p/n 70001861 (Prior to SN
1200021416)
903 1001105682 1 Harness, Glow Plug (SN 1200021416 to Present)
904 70001862 1 Harness, LDA (Not Shown)
905 70000924 1 Relay, Glow Plug Timer
906 70000925 1 Relay
907 8229236 2 Fuse, 30A (Not Shown)
Ref OPTIONAL HARNESS COMPONENTS
1001 1001099285 1 Harness Assembly, Beacon
1001A 4460897 2 Connector, Female - 2 Position
1001B 4460464 4 Pin, Male
1002 Ref Lamp Components, Beacon
1002A 4460891 2 Connector, Male - 2 Position (1 per Lamp)
1002B 4460465 4 Socket, Female (2 per Lamp)
260-25 3121344



SECTION 8 - DECALS

SECTION 8 - DECALS

3121344 260-25 125



FIGURE 8-1. DECAL INSTALLATION

SECTION 8 - DECALS

SNV L2 "
g~

3 s

‘, t.W\.. \\\\F
A s = ~

< /L‘ RFKM% nﬂ

3121344

260-25



SECTION 8 - DECALS

o)

/ r
4 Q
2 -
] ‘
i |
o S .M || =

&

%!

-

260-25

3121344



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001099363 Ref DECAL INSTALLATION D
1 1060279 1 Cable, Lanyard
2 1701505 1 Decal, Diesel Fuel
3 1701640 1 Decal, Manual
4 1701785 8 Decal, Crushing
5 1702773 3 Decal, JLG
6 1703687 4 Decal, Direction Arrow
7 1703811 4 Decal, Lifting Lug
8 1703812 1 Decal, Hydraulic Oll
9 1703814 4 Decal, Tie Down
10 1703819 4 Decal, Direction Arrow
11 1704277 AR Decal, Lanyard Attach Options:
11 1704277 10 Decal, Lanyard Attach (SN 1200022107 through 1200023452)
11 1704277 12 Decal, Lanyard Attach (SN 1200023453 to Present)
12 1704412 1 Decal, Hydraulic Oll
13 1704885 1 Decal, Website
14 1705515 1 Decal, Noise Level
15 1705671 5 Decal, Electrocution
16 1705673 4 Decal, Crushing
17 1706482 1 Decal, Manual Descent Inside
18 1706485 1 Decal, Control Box Location
19 1706575 1 Decal, Capacity
20 1706576 4 Decal, Pad Load
21 1706577 4 Decal, Wheel Load
22 1706578 2 Decal, Liftlux 260-25
23 Ref Decal, Manual Descent Options:
23A 1706674 1 Manual Descent Ext (SN 1200022107 through 1200023452)
23B 1001115863 1 Manual Descent (SN 1200023453 to Present)
24 1706680 1 Decal, Manual Descent (SN 1200022107 through 1200023452)
25 2080040 4 Fastener, Huck
26 Not Available 1 Nameplate - Serial Number
27 4420051 2 m/7ft Tape, Safety
28 8990147 1 Box, Manual Storage
28 70003486 2 Clip, Manual Holder
29 1706098 1 Decal, Ether Warning
128 260-25 3121344



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121344 260-25 129



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. MODEL 260-25 STANDARD PARTS

130

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further infomation, contact
your JLG dealer or the JLG Industries Parts Department.
Ref STANDARD PARTS

4360314 1 Switch, Toggle

4360671 1 Switch, Toggle

4360698 1 Switch, Toggle

4360469 1 Switch, Key

2860030 1 Key, Replacement

4360475 1 Switch, Emergency Stop

E000059 1 Battery Disconnect Switch

E000044 1 Switch, Tilt

70000635 1 Switch, Push Button

70000385 1 Call

E000457 1 Relay

E001375 1 Relay

70001791 4 Element, Hydraulic Filter

H000241 12 Hydraulic Breather Filter

H005232 12 Element, Air Cleaner Outer

70000054 12 Element, Air Cleaner Inner

7016331 12 Filter, Oil (Deutz Engine)

7020023 12 Filter, Fuel

S200238 1 Latch, Gate

4360387 1 Switch, Push Button

4360525 1 Switch, Toggle

4360693 1 Switch, Toggle

E900025 1 Control, Joystick

7012986 1 Call

7017444 1 Call

70000020 4 Element, Mini High Pressure

70000924 1 Relay, Glow Plug Timer

70000925 1 Relay

E900056 2 Diode

260-25 3121344






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-2. MODEL 260-25 VARIABLE PARTS

132

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note:The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further infomation, contact
your JLG dealer or the JLG Industries Parts Department.
Ref VARIABLE PARTS
E000376 1 Limit Switch
E000359 1 Limit Switch
70001352 1 PC Board (Engine Control)
E000189 1 PC Board (Pump)
E000214 1 PC Board (Nivolux)
1001094642 1 Card, Trigger Control
1001094641 1 Card, LSS and Time Override
260-25 3121344



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121344 260-25 133



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

134

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: This list is to accomodate machines ordered with special
equipment. Options may not be applicable to all models. For more
specific parts information contact JLG Parts Department.
Ref MISCELLANEOUS SPECIAL OPTIONS
0256789 Ref Camera Mount Assembly 3
1001099284 Ref Beacon Lamp Installation
2920161 2 Lamp, Beacon
4060865 2 Guard, Stone
1001099040 2 Bracket, Beacon Lamp
Ref Tools For Service:
7002828 1 Wire Stripper
7002821 1 Wire Crimper (To Install Wire Ends to Wires)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
4460467 1 Extractor - 16-18 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Seal Installation Tool - 1in
7004276 1 Seal Installation Tool - 1 1/2in
7002826 1 Seal Installation Tool - 2in
Ref Fluids
3020016 AR Mobil DTE 10 Excel 32
3020008 AR QOil, Transmission ATF 184
2300014 AR Oil, MobilFluid 424
2300029 AR Oil, Mobil Eal Envirosyn H 46
260-25 3121344



SECTION 10 - SPECIAL OPTIONS

PART NUMBER INDEX

3121344 260-25 135



SECTION 10 - SPECIAL OPTIONS

0140011 ......oeeveeinnes 43
0181847 .....oveeeeees 69
0256789.....ccoveeiinn 134
0275611 ......oevvieeinns 69
0275784............... 65, 123
0307544.........c....... 33, 37
0318854.......ccvvvirvennne 33
0630576.......ccvvveireennne 64
0700606........ccccevrvenenen 51
0700617 .....ovvvveeeiinnnns 29
0700621 .......ccvveevennnns 51
0700812.......ccvveeiinnnes 56
0700815........... 25, 29,51
0700817 ...coevvvvieiraenne 29
0700818.......ccvvvevrreennne 21
0700820.......ccvvevrreennne 29
0700833.......eevieeinins 21
0701014......oovveeeinn 51
0701016......ccevveeiinnns 56
0701018......cccvveiiiennne 56
0701020................. 21,64
0701022................. 25,29
0701029.......ccvveirreennne 65
0701217...cccevvrennn. 56, 65
0701218......cccvveiiiennne 65
0701223.......ccvveiienn 11
0701226.......ccceeevunennne 11
0701227 ..o 47
0701228.......cccvvevvreennne 45
0701627 ....ocovvvveirreennne 21
0701630.....ccccvvveirrannnne 58
0701632.....ccccvvveirreennne 56
0712024.......cccvvevvneen. 11
0760505.......cccceeviineennne 45
0760508...........cceueee. 123
0760605.....25, 26, 30, 51
0760608....21, 26, 30, 51,
56, 65
0760610......... 26, 30, 123
0760612........... 25, 29, 65
0760615........ccccevinnnnnn 65
0760807 ......cccvvveiirennnne 51
0760810.....11, 26, 29, 30
0760812....... 9, 25, 29, 47
0760814................. 25,51
0760815........ccceeviinns 69
0760816.........cccevvnnnnn 47
0761008........... 45, 59, 64

0761010....21, 25, 29, 45,
47,56, 57, 64

0761012................. 47, 64
0761014........... 21, 25, 29
0761016.......cevveevrinnnns 47
0761212....... 9, 25, 29, 45
0761214.....11, 47, 59, 64
0761215.......cceiiiins 13
0761217 ....ovveevieins 64
0761228.......cevvveiennnn 65
0761616........ccceevunennne 45
0761618........cccvvvrrrnnn. 9
0762019......cccvvviinennne 56
0762020.......cceeeeiiinnnns 45
0771618.......ceeeeins 13
0893076................. 33, 37
1001091198................. 47
1001091423........... 56, 79
1001091513..............ee 47

136

1001091514 ................ 47
1001091868 ... 56, 91, 97
122

1001091888.................. 9
1001091899................ 56
1001091953................ 56
1001091982................ 11
1001092011................ 11
1001092063................. 13
1001092077 ................ 13
1001092078................ 13
1001092112................ 13
1001092135.......... 25, 29
1001092153................ 25
1001092215.......... 25, 29
1001092279................ 51
1001092321 ................ 45

1001092322 .... 26, 30, 45
1001092323 .... 75, 88, 94

1001092324 .......... 88, 94
1001092325.......... 89, 95
1001092326 .......... 88, 94
1001092331................ 51
1001092332................ 51
1001092376................ 21
1001092405................ 43
1001092406................ 43
1001092413................ 47
1001092414 ................ a7
1001092416................. 21
1001092462.......... 45, 47
1001092496 .. 25, 29, 123
1001092500.......... 26, 30
1001092531.............. 123
1001092532................ 47
1001092576................ 47
1001092693................ 45
1001092775................ 21
1001092789................ 65
100109279%6................ 59
1001092799................ 58
1001092809.... 64, 90, 97
1001092911................ 47
1001092937 ................ 64
1001092938................. 64
1001092939................ 64
1001092940................ 64

1001092947 ... 26, 30, 43
122

1001092948............... 122
1001092954 ................ 64
1001092955................ 64
1001092958................. 64
1001093353................. 43
1001093354 ................. 43
1001093355................. 43
1001093361 ................ 43
1001093379................ 43
1001093750................ 64
1001093791................ 64
1001093797 ................ 47
1001093798................ 47
1001094298................ 66
1001094503................. 89
1001094641 ........ 43, 132
1001094642........ 43, 132
1001094781.......... 26, 30

1001096366 ................ 69
1001096367 ................ 69
1001097368 ................ 57
1001097369 .......... 57, 65
1001097370 .......... 57, 65
1001097372 .......cc.c...... 57
1001098994 .......... 45, 47
1001098995 .. 47, 48, 123
1001099040 .............. 134
1001099284 .............. 134
1001099285 .............. 124
1001099363 .............. 128
1001099794 ................ 51
1001101157 ... 79
1001101884 ................ 65
1001101885 ................ 65
1001101886 ................ 65
1001103161 ................ 65
1001105077 .............. 123
1001105079 .............. 124
1001105080 ............... 123
1001105682 47,123, 124
1001107461 ................ 29
1001112938 ................ 43
1001113080................. 94
1001115607 ................ 95
1001115863 .............. 128
1003107 ......covueee. 33,37
1060279 ......coccvvvenen 128
1060663 .........cceevneee. 122
1062255 ................ 47,56
1320224 ........ccvvene. 123
1686997 ......oovvvvvrenne a7
1701505 .......ccvvenneee 128
1701640 ..o 128
1701785 ......cocveeneen 128
1702773 oo 128
1703687 ....cceevveenns 128
1703811 ....ccoeeeees 128
1703812 .....coeeeeenns 128
1703814 .....ccoeeeeens 128
1703819 .....ccovvvernneee 128
1704277 . 128
1704412 ........ccoceene 128
1704885 ........cceeeee 128
1705515 ... 128
1705671 ....ccvvveeeens 128
1705673 .....coeeeeens 128
1706098 .................... 128
1706482 ........cveeeeee 128
1706485 ..o 128
1706575 .....ccovvvrnnee 128
1706576 .......ocvvvnneee 128
1706577 ... 128
1706578 ......coceeeees 128
1706674 ........ccocenee 128
1706680 .................... 128
1787217 ................ 25, 30
2080040 .............. 65, 128
2141503 ................ 89, 95
2141506 ................ 89, 95
2141908 ....89, 91, 95, 97
2142103 ................ 88, 94
2142203 ................ 88, 94
2142205 ................ 88, 94
2142206 ................ 88, 94
2142207 .ccoovvirieeennn 95

260-25

2142209................. 89, 95
2142708................. 88, 94
21427009.....88, 91, 94, 97
2142710................. 88, 94
2142711.......c.. 88, 94
2142712............... 88, 94
2142714................. 88, 94
2142715.......ccoe. 88, 94
2142716................. 88, 94
2142717................. 88, 94
2142718................. 88, 94
2142719................. 88, 94
2142720........c.u.... 88, 94
2142721................. 88, 94
2142741................. 88, 94
2142742................. 88, 94
2142744................. 88, 94
2142748................. 88, 94
2142751................. 88, 94
2142757 ..., 88, 94
2142804.........coccvvvenne. 94
2143403........... 88,91, 97
2143404.........ccccvvvene 88
2143406................. 88, 94
2143407................. 88, 94
2143408................. 88, 94
2143409................. 88, 94
2143510........cueee. 89, 95
2143511.......cce. 89, 95
2143514................. 89, 95
2143516................. 89, 95
2143519.....cceiiiiiee 95
2143522........ccu.... 89, 95
2143532......cccenen. 89, 95
2143533.......ccoee. 89, 95
2143563.......ccccciiine 95
2143603................. 89, 95
2143604........cceeeeees 89
2143605................. 89, 95
2143606................. 89, 95
2143607......cccvveeveens 95
2143608................. 89, 95
2143609................. 89, 95
2143610................. 89, 95
2143703.....ccoiiii 95
2143704.......cceveeies 89
2143705................. 89, 95
2143709................. 89, 95
2143803................. 89, 95
2143807........... 13, 89, 95
2143809................. 89, 95
2144105................. 89, 95
2144417.......vveiee 95
21600169, 11, 21, 56, 57,
59, 64
2171712................. 89, 95
2171716................. 89, 95
2171816................. 89, 95
2221222........... 79, 88, 94
2221237 ... 89, 95
2300014.........coccvvenne 134
2300029........cccveeeeen. 134
2560141.......ccceeeies 69
2600281........cceeeveeenne 65
2754371................. 89, 95
2754475........cu. 90, 96
2754494................. 89, 95
3121344



2754549 ... 90
2754550 ................ 90, 96
2754551 .. 90
2754552 ................ 90, 96
2754553 ... 90, 96
2754554 ................ 90, 96
2754555 ... 89
2754556 .......occveveinen. 89
2754557 ..o 89, 95
2754558 ................ 89, 95
2754559 .......... 57,91, 97
2754560 ................ 89, 95
2754561 ................ 89, 95
2754562 ................ 89, 96
2754563 ................ 89, 95
2754564 ................ 90, 96
2754565 ................ 89, 96
2754566 ................ 89, 95
2754567 ................ 91, 97
2754568................ 89, 95
2754569 ................ 91, 97
2754570 ......cccveee. 91, 97
2754571 ..o 91, 97
2754572 .....covcvee. 89, 95
2754574 .......coovein 89
2754575 ... 89, 95
2754576 .......cuee... 90, 96
2754577 ..o 90, 96
2754578 .......ccuee. 90, 96
2754579 ... 90, 96
2754580 ................ 90, 96
2754581 ................ 90, 96
2754582 ........coo.... 90, 96
2754583 ... 90, 96
2754584 ................ 90, 96
2754585 ... 90, 96
2754586 ................ 90, 96
2754587 ... 90, 96
2754588 ................ 90, 96
2754589 ................ 90, 96
2754590................ 90, 96
2754591 ................ 90, 96
2754592 ... 90, 96
2754593 ... 90, 96
2754594 ................ 90, 96
2754595 ................ 90, 96
2754596 ................ 90, 96
2754597 ... 90, 96
2754598 ................ 90, 96
2754599 ... 90, 96
2754600................ 90, 96
2754601 ................ 90, 96
2754602 ................ 90, 96
2860030........ 26, 30, 130
2920161 ......coeeeen 134
3020008............cceeee 134
3020016 .......ccceennnen 134
320066 ..........ccvvveinneen. 29
3290505 .......ccveeneee. 123

3290605 ... 25, 26, 29, 30,
51, 64, 65, 123
3290805 ... 25, 26, 29, 30,

47,51, 69
3291001 .....ovvvieiinns 25
3291005 ... 11, 21, 47, 51
56, 65

3291205 .... 51, 56, 64, 65

3121344

3291207 ..o 56
3291601 ....ooveviees 45
3291605 ................ 56, 59
3292005 ....oovvvieeiins 64
3293605 ......ccvveininnn 11
3332011 ..o 11
3371708 ... 56
3760523 ......cccvveiiinnn 64
3820510 ...ovvveeeeeiies 21
3900376 ....evvvveeeeennes 64
4010414 ... 69
4031510 ...eovvieeeeeees 21
4031605 ................ 26, 30
4031612 ................ 11, 56
4031709 ..57, 64, 69, 123
4032009 .......cccvvrernnen. a7
4032018 ......oeveeeeees 11
4032020 .....ovvveeeeeees 13
4032025 .....ooeeieeies 79
4032109 ......coecvviiinen. 59
4032111 ......ccvee.. 51, 56
4032113 ..o 18
4060802 .......... 26, 30, 69
4060865 .........ccvevennee 134
4360314 ........ 26, 30, 130
4360387 .............. 69, 130
4360469 ........ 26, 30, 130
4360475 .. 26, 30, 69, 130
4360525 .............. 69, 130
4360671 ........ 26, 30, 130
4360693 .............. 69, 130
4360698 .. 26, 30, 69, 130
4420051 ......ccocvevenne 128
4460226 ........ccevreneee. 71
4460259 ........cccveeee 123
4460260 .........cceeeennee 123
4460265 ........ccvveeneen. 71
4460266 .............. 71, 123
4460267 .............. 71, 123
4460418 ... 123
4460419 ... 123
4460462 ..o 123
4460464 ............ 123, 124
4460465 ....122, 123, 124
4460467 ......ooocviienn 134
4460468 .................... 122
4460470 ....ovveviieiiins 69
4460471 ... 69
4460492 ..o 122
4460502 .........cceeeenee 122
4460503 .........cceeeene 123
4460510 .......cocvirenee 134
4460891 ........ccveenne 124
4460897 ......cceeeeeenne 124
4740120 ....ovveeeeeeens 69
4811600 ......cccceeeeennne 123

4811700 ... 25, 26, 29, 30,
51, 64, 65, 123

4811702 ... 123

4811900 ... 26, 29, 30, 47,
51, 69

4811902 ......ooeeieis 69

4812000 ...11, 21, 51, 56,
65

4812100 ...11, 47, 51, 56,
64, 65

4812300 ........eee... 56, 59

SECTION 10 - SPECIAL OPTIONS

4812500.......cceeeiiiinnns 64 70000395........ccveeee 17
4831600....11, 26, 30, 45, 7000039%6.........coeeee.... 17

56, 79 70000397 ......cccevveee. 17
4831700....21, 25, 26, 30, 70000398.........cceeeeee. 17

51, 56, 65, 123 70000399.......cccvviinne 17
48319009, 11, 21, 25, 29, 70000400........ccccvvenne 17

30, 47,51, 57 70000401 ......cccevvvenne 17
4832000....13, 21, 25, 29, 70000402.......cccvvvenne 17

30, 45, 47, 56, 57, 59, 70000403.........ccoveeeee. 17

64 70000404 .........c.cooveeee... 17
48321009, 11, 13, 25, 29, 70000405.........covveeee. 17

45, 47, 51, 59, 65 70000406............cc...... 17
4832300............. 9,21, 45 70000407 .....c.cevevvveene 17
4832500........ccceeernnennnn 56 70000408........ccccvvenne 17
5241600........cccccevvnennn. 13 70000409......ccccvcvveenne 17
5242000........cccccevnnennn. 11 70000410.......cccccvvenne 17
5271512 79 70000411 ........ccvveeee. 17
70000020....... 88, 94, 130 70000412........c.covveee. 17
70000021............... 88, 94 70000413........ccovveeee. 17
70000043..........cooveennne 48 70000414.........ccveee 17
70000044..........ccccvveee. 48 70000415.......cccccvvenne 17
70000054............. 47,130 70000416........ccccvvenne 17
70000055........ccccvveeeee 48 70000417 .....cooeveviienns 17
70000056........cccvuvnenne 48 70000418........ccccvvenne 17
70000057......cccceevuviennne 48 70000419.......ccccvvenne 17
70000058..........cccuveeene 48 70000420........ccccvvenne 17
70000059.......cccccvuveenne 48 70000421 .......cceviinnne 17
70000060............cuvvee. 48 70000422........cccvienne 17
70000061.........cccvuveeene 48 70000423.......cccccvveene 17
70000062..........ccouveeen. 48 70000424 ........ccccvvenne 17
70000073............... 48, 49 70000425.......cccccvvenne 17
70000074............... 48, 49 70000426........ccccvvenne 17
70000077 .....ccovveeinnennnn 48 70000427 .....coovveviieenns 17
70000081.........ccevuvenene 71 70000428..........ccvvenene 17
70000082..........cccuveeeee 71 70000429........cccvvenne 17
70000083...........ccuveeee 71 70000430.......cccccvvenne 17
70000084............cuveeeee 71 70000431 ......ccceviviinne 17
70000085...........c.ovveeee. 71 70000432........ccoveeeeen. 17
70000150............c.uveee. 79 70000433........cceeeeeee. 17
70000155..........ccovveee. 13 70000434.........coeeeeeee. 17
70000156.............cecee... 13 70000513........ccoeeeeee. 41
70000157......ccceevnvinne 13 70000514 .........ccvvenene 41
70000158..........covuveeee 13 70000515........cccviennne 41
70000198..........coouveeene 81 70000516........cccvvennne 41
70000201........cccenvenne 77 70000517 .....c.cceeiivinnne 41
70000202..........c.ovveeee. 75 70000518.........c.eeeeeee. 41
70000219.........ccvvveeen. 79 70000519........ccvveeeee. 41
70000220..........ccovveee. 79 70000520.........ceeeeeee. 41
70000241...........c.ccoee. 17 70000521 .........c.coeeeeeee. 41
70000256..........cccuveenne 17 70000522.......cccvviennne 41
70000257......ccceevnninne 17 70000523........cccvvenne 41
70000264............c.veee.. 48 70000524 ..........cvenee 41
70000267........cccevuvennne 35 70000525........cccvvenne 41
700002609..........ccouveee. 35 70000526.........cceeeee... 41
70000270.........cccuvveeenn. 35 70000527 .......ccvveeeee. 41
70000271.......ccceve. 35 70000528.........coeeee.... 41
70000332........cccvveee 35 70000529........ccoveeeee. 41
70000333.......ccccevveennne 35 70000530.......ccccvvinne 41
70000385............. 35, 130 70000531 ......cccevuviinne 41
70000387......cccevvuvennn 17 70000532......ccccvviinne 41
70000388...........ccuvveee 17 70000533.......ccccviinne 41
700003809.........cccuvveeen. 18 70000534........ccvveeeee. 41
70000390..........ccuvveeee. 18 70000535........ccvveeeee. 41
70000391........cccevvee. 18 70000536.........cceeeeeee. 41
70000392.........ccvveeen. 18 70000537 ......cccevveeeeen. 41
70000393.......ccccevuveennne 18 70000538........ccccvvenne 41
70000394.........ccovveene 17 70000539......ccccvviinne 41

260-25 137



SECTION 10 - SPECIAL OPTIONS

70000540.........cccvvveeen. 41
70000541.........cccoveeeen. 41
70000542.........ccvvveeen. 41
70000543.........ccovveeen. 41
70000629........cccovuverenne 17
70000630.........cccuveenne 17
70000631.......ccccvvvenenne 17
70000634............... 26, 30
70000635....... 26, 30, 130
70000683..........ccovveee.. 71
70000684...........c.ceeee... 71
70000685..........c.covveee.. 71
70000686.............cveee. 71
70000902............... 25,29
70000916........cccovverene 48
70000917......cccceevivennne 48
70000918.........ccvveeee. 48
70000919........cccvveeen. 48
70000922.........ccovveee. 48
70000924........... 124, 130
70000925........... 124, 130
70000952............. 43,122
70000953............. 43,122
70000954............. 43,122
70000955............. 43, 122
70000956............. 43, 122
70001114............... 26, 30
70001122............... 26,31
70001126......ccccevvvennne 49
70001128......ccceevivennne 49
70001129......cccceevirennne 49
70001130......cccceviivernnne 49
70001131.....cvvveiirnnne 49
70001132......ccceevivnne 49
70001133.....cccceeiiiennne 48
70001134......cccceeviienne 48
70001135......ccccceviiinene 48
70001136.........ccevveeee. 48
70001137.....ccooeiiinn. 48
70001138.........ccevveeeen. 48
70001352....... 26, 30, 132
70001353............... 26, 30
70001355............... 26, 30
70001435......cccceiiiinene 48
70001765.........ccveeeee 123
70001791............. 45, 130
70001802................... 123
70001808................... 123
70001804................... 123
70001805..........ceeeeee 122
70001806.............c..... 122
70001807......c.covuvennnne 122
70001808................... 122
700018009................... 122
70001810................... 122
70001811................... 122
70001812................... 122
70001813..........cveeeee 122
70001814..........cveeeen. 122
70001815.........ccveeeee 122
70001816.........ccuveeeee 122
70001817........ccvveeeee. 122
70001818................... 122
70001819................... 122
70001820................... 122
70001821.........ccuveeeee 122
70001822..........cveee. 122

138

70001823................... 122
70001824 .................. 122
70001825.................. 122
70001826.................. 122
70001827 ......cccvunnee. 122
70001828.................. 122
70001829.........c.eeuee. 122
70001830........cceveee. 122
70001831.................. 122
70001832.................. 122
70001845.........c.coeeeee.. 49
70001847 .......ccvvveeee. 48
70001850.......ccccvvrenne 48
70001851 ......cccevivieenne 48
70001852......cccecvienne 48
70001857 .....oceeviirirnns 48
70001858..........ceeenee.. 48
70001862.................. 124
70002076.......ccevveeee. 39
70002077 ....ovvvviiiinns 39
70002078......ccevvrernns 39
70002079......ceevirirens 39
70002080........cccvvrenne 39
70002081 .......ccccveennne 39
70002082.........ccveenne 45
70003217 ....ooeveiiiins 48
70003486.................. 128
70003616..........c0veenvnee 43
7002821 ......ceveiinee. 134
7002822......cceveinee 134
7002823......ccceeinen 134
7002826.......ccccovuneee. 134
7002828.......ccccovunee. 134
7004275.....cccceevnen. 134
7004276.......c.coeennee. 134
7010543......ccooeeiiiins 29
7012941 .....veviis 29
7012972.......... 75, 88, 94

7012986 ... 29, 75, 88, 94,
130

7016330.......cccvvveeennn. 48
7016331.............. 48, 130
7016654 ... 134
7017444 .............. 79, 130
7020023.............. 48, 130
7020175......cccviiee 69
7020176.......... 26, 30, 69
7020449 ... 48
7020459.......cccciie 48
7020465......ccccviiiiens 48
7020468..........cocvveenne 48
7020480.......cceeviiviinne 48
7020486 ........ccevivvirnns 49
7020492........ccevie 48
7021632........cccvvee 79
7023919.......ccciie 79
7024579 ... 48
7024897 .......... 75, 88, 94
7027240........ccvvvee. 48
7027249 ... 48
7027367 ..cccoearieaennn. 71
7027765......ccccvveee 71
7027766 .........c.evveeee. 71
7027912 ... 33
7027916.......cccee 37
7027917 oo 37
7027918......c.oeevviiins 37

7027919 ... 37
7027920 ... 37
7027921 ..o 37
7027922 ... 37
7027923 .....oeveiriie 37
7027924 .......ccocvvvenn 37
7027925 .....oovviriiene 37
7027926 ......coevvverenne 37
7027927 oo 37
7027928 ... 37
7027929 ... 37
7027930 ... 37
7027931 ....veveiiei 37
7027932 ....vvviiiiie 37
7027934 ......ooevvveren 37
7027935 ....oeviiriie 37
7027936 ... 37
7027937 oo 37
7027938 ... 15
7027950 .....coevviviinnne 15
7027951 ....oevevieie 15
7027952 .....ovviiriiee 15
7027953 .....ovviiieie 15
7027954 ......coevvvirenne 15
7027955 ..o 15
7027956 ......coevvvvvrennne 15
7027957 ...ovevviiiine 15
7027958 ......coovvvviinen 15
7027959 .....oovviiiie 15
7027960 ......cocovverenne 15
7028846 ........ccccvvvennne 33
7028847 .....oevvvvverenne 33
7028848 ........coccvvvenn 33
7028849 ................ 33,37
7028893 ..o 33
8003063 .........ccvvrnnnee 33
8005376 .......ocovvvvrnnnne 47
8007894 ........ccevveeeen. 33
8007915 ................ 33, 37
8007935 ... 33
8007939 ... 33
8007944 .........ccvee 33
8007953 ................ 33,37
8007954 ........cocvernn 33
8008750 ................ 25, 30
80334555 .......ccieee. 15
8229236 .......ccvveeee. 124
8303891 .......ccvviiee 69
8410011 .......cccvvvieene. a7
8990147 ....ccoevvviens 128
DLO113.....ccoeiiiiie 29
EO000016................ 57, 65
E000044........ 26, 30, 130
E000045................ 57, 65
E000059........ 26, 30, 130
E000063................ 26, 30
E000072................ 26, 30
EO000083............ccveee 122
EO000102............ 122, 123
EO000103.........c0eevneee 123
EO000108..........ccvneee 123
E0001809.............. 43, 132
E000214.............. 43, 132
E000269.......... 11, 21, 56
E000359.............. 21,132
EO000375.......covcvvirenne 43
E000376........ 11, 56, 132
260-25

E000419 ................ 43, 69
E000420 ......cceeveeennnes 69
E000457 .............. 43,130
E000481 ............ 122, 123
E000482 .........ceene. 123
E001206 ........ccvvvevnnenn. 43
EO001375.............. 43, 130
EO001376 ......oocvvvveinnen. 43
E900025 ........ 69, 71, 130
E900027 .....ccvvveeeeens 69
E900029 ......ccevvveens 69
E900030 .......cevvveeeennnes 69
E900031 ......ccvvvveinnn, 69
E900032 ................ 26, 30
E900033................. 26, 30
E900034 ................ 26, 30
E900041 .............. 69, 123
E900042 .............. 69, 122
E900043 ........cceeene 123
E900045 .................. 123
E900048 .......... 26, 30, 69
E900049 ........ccvvvevnnen. 69
E900055........ 26, 30, 123
E900056 ............ 123, 130
E900057 .......ccvvvevnnenn. 43
E900059 ........ccevvenenn. 43
HO00006 ............ceonveee. 94
HO00013........ceevee, 45
HO00018................ 88, 94
HO00019.......ccvvvevneee. 29
HO00038................. 25, 29
HO000039................ 25, 29
HO000040................ 25, 29
HO000046................. 64, 81
HO000048................. 25, 29
HO000049................. 25, 29
HO00051 ................ 25, 29
HO00072........ccoeeeennnes 64
HOO0101......coceeeeennes 79
HOO0115.......ccceeees 88
HOO00116........cceevennnes 33
HO00151 ................ 88, 94
HO00191 .......cvvveen, 33
HO000206............cconneee. 33
H000214 ................ 13,17
H000215................ 13,15
H000241.............. 45, 130
HO00273................ 88, 94
HO00278................. 88, 94
H000280.......... 75, 88, 94
H000285................ 25,41
HO000305................. 88, 94
HO00311................ 88, 94
HO00335................ 88, 94
HO00339................ 88, 94
HO00352........ccceeennnee 33
HO00370................ 25,29
H000371..57, 64, 69, 123
H000412................ 25, 29
HO00430........ccvvernnenn. 57
HO000436........... 25, 29, 35
HO00512.........cceeenee 33
HO00514 ... 33
HO00536................. 88, 94
HOO00558..........ccceeenne 21
HO00559........covveinnenn. 21
HO00580........cceeeevnnnenn. 33
3121344



HO00602...................... 33
HO00620...........cceeee.... 79
HO00621................ 21,77
H000622................ 21,77
HO000623................ 11,75
HO000624.................. 9, 83
H000699.......... 25, 29, 33
H000700.......... 25, 29, 37
HO00705................ 88, 94
HOO00706..........cccvvvee... 45
HO00707................ 25, 39
HOOO711......ccevie. 47
HO03000.........c.ccvveeenne 75
HO03001................ 75,77
HO03002............coveeenne 75
HO03003..........ccvvveeeene 7
HO03004..........cccvvvee.n. 79
HO03005..........cccvveeeen. 79
HO03006................ 75,77
HO03008................ 75,77
HO003009.........ccccvveeenne 75
HOO3011......ccevevireene 77
HO03012.......c.ccovveeene 79
HO03013.......ccceevveee 77
HO03060............couveeee 81
HO03062.............ceveeeee 81
HO03080...........covvveeee 81
HOO03081.........ccvvvveee 83
HO03086...........ccoveeene 79
HOO03087......ccevevrrennne 83
HO03093.......ccccevvveeene 83
HO003104................ 81, 83
HO003116................ 81, 83
HO003190.......ccceevivviins 9
HO04083............ccveeee 47
HO005224............ooveee 48
H005232.............. 47,130
HO05234..........ccvvveee. 47
HO05237 ..o 47
HO05238..........ccvvveen. 47
HO05239.........cccuvvveenn. 47
H005242.............ceeeee 47
H005247................ 33, 37
HO005250.......cccccovvveennne 33
HOO5271......ccevviiiene 83
HOO05279.......coovcvviieen. 33
HOO05451.........cccevveeee. 13
HO05624..........cccuvveee. 13
H705722.........cccvvveen. 79
H705724.......ccccooveee 79
H900043..........ccovvveee 79
S000002........ccceeenneee. 59
S000003........ccevevnnen. 59
S000008..........ccoeeuneee 56
S000034.......ccocevinns 57
S000036................ 57, 58
S000036-10................. 57
S000037.........eeee. 57,58
S000037-10................. 57
S000050........cccevrrnneee. 11
S000058................ 57,58
S000060................ 57, 58
S000060-05................. 57
S000060-06................. 57
S000079................ 57, 58

3121344

S000079-05

S000114-02
S000114-03

S000162-02
S000162-06

SECTION 10 - SPECIAL OPTIONS

S001595 ... 58 S200536........cccvveeeeen. 64
S001640 ......cooven. 64 S200540........ccccvieeeeen. 65
S001676 ...ccceevvrre. 51 S200542........ccccveee. 65
S001735 ..o 58 S200543......ccooiciieennn 9
S001803 ......ccvveeevennn 58 S200544.......ccccovevivenne 9
S001829 ......cvvveiinnn 58 S200545.......ccccevviiene 9
S001831 ....covvvveiiinnn 58 S200546........cccovvvvenne 9
S003992 .........cc... 13,18 S200547.....ccvviiiiiiine 9
S004028 ..........cccvvveeeen. 58 S200548........ccccvveenn. 9
S004042 ..o 58 S200550.........cccvmeeeenn. 11
S004059 ......ccoovvirene. 58 S200551........ccciiieee. 11
S004063 .........occevvveeeee. 56 S200552........ccccvvveeeen. 11
S004067 ......cvvvevrrennnn 56 S200553......ccceiviiiene 11
S004068 .......c.cccevuveene 56 S200554.......ccccceviveene 11
S004500 ......cceveirinnennnn 21 S200555......cccciviiine 11
S004501 ......cvvvevrnnnn 21 S200557.....ccovviiiiinns 21
S005001 ......cooviirrnne. 58 S200558........ccccvvveeeen. 47
S005002 .......ccovvivireennn. 9 S200559................ 25,29
S005003 ... 58 S200560.........cccvveenee. 45
S005006 .......ccceeevuveennne 58 S200561......cccccevviinne 45
51010151010 A 58 S200562................ 25, 29
S005008 .......ccceeevevnennne 58 S200564.......c.cccevcvveenne 25
S005009 ......ccevvevvvnennnn 58 S200569.......cccccevvieene 56
S005011 ....covvveeeinne 58 S200573....cccvieiiiiienne a7
S005018 ......cceevvrnne 58 S200574......cccevviiiine 47
S005019 .....ccvveeiiinne 58 S200575.....ccccviiiiins 47
S005020 ......cceeeevnninne 58 S900092........cceevviine 51
S005021 ......cveveviienne 58 S900093........ccceevviins 51
S005023 ......ccvvveerennne 58 S900113.....cciveiiiiene 65
S005030 ......cceeennee 11,21 S900117..ccoiviiiiiiiienns 65
S005044 .......cceevvnnennne 51 S900118......ccvveeviiine 65
S005045 ......ccevevvriennnn 51 S900156.......c.cccvvvvrenne 9
S005172 ..o a7 S900157...cccviveiiiiienns 21
S200027-11 ..o 65 S900158......ccceeevviine 21
S200205 ......cceeeiiiiiennne 56 S900160......cccccevvirnee 9
5200238 .............. 65, 130 S900161......ccevviiiinne 11
S200247 ..o 9 S900162.......ccccevveviinne 45
5200265 ................ 26, 30 S900163.........ccevveeee 51
S200482 ... 83 S900164..........cvveeeeen. 51
S200483 ... 83 S900165.........ccvveeee. 21
S200484 ... 83 S900166..........c.eveeeee. 21
S200485 ......ccceeeviiinne 83 S900167.....cvvveiiiiins 21
S200487 .....ocvvieiiinnnn 77 S900170.....ccvvviiiiins 64
S200488 .......cceeevieenne 77 S900174.....cccvvviiiiins 57
S200489 ......ccceeeviiiennn 77 S900178.....ccevviiiiins 64
S200490 .......cooeivinenen. 77 S900189........cccvveeenn. 11
S200491 ... 77 S900211........cccevveeee 11
S200497 .....oooiiiiiin. 75 S900223..........cceveeeee. 57
S200498 .........occvvieenn. 75 S900231........ccvvveeen. 11
S200499 ......ccceeeiiiiennn 75 S900235......ccceeiiiiins 65
S200500 ......cceveiiiniennne 75 S900240......ccceevviine 58
S200502 ......ccceeviiiiennne 81 S900264........cceevviine 65
S200503 ......ccveeiiinnne 81 S900268.........ccevviinne 65
S200505 ... 81 S900269..........ccoveeeeen. 64
S200506 .........occevvnenen. 81 S900271........ccvvieee. 65
S200510 ...ccceeiiiin. 64 S900274........cccvvee. 65
S200511 ..o 65 S900275.......cccciieee. 65
S200512 .....ccvvveiiinnn 65 S900276......cceevvviinne 64
S200513 ..., 65 S900277...cccvvveiiiiiinns 64
S200514 ......ccvvveiinn, 65 S900278......ccevvviiine 65
S200518 .....cccvvveiienne 64 S900289.......ccceevviiiine 65
S200528 .........occvveeeeen. 64 S900291.........ccvveee. 65
S200529 ..o 64

S200531 ..o 65

S200532 ....oooiiiii 65

260-25 139



®

An O Corp

JLG Industries, Inc.
1JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210
Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.\. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200022107 through 1200023452)
	FIGURE 2-2. RIGHT SIDE COMPONENTS INSTALLATION (SN 1200023453 to Present)
	FIGURE 2-3. MAIN VALVE ASSEMBLY (DRIVE/EXTEND/OUTRIGGER)
	FIGURE 2-4. DRIVE VALVE ASSEMBLY
	FIGURE 2-5. MAIN VALVE ASSEMBLY (DRIVE/LIFT/AXLE LOCKOUT)
	FIGURE 2-6. BRAKE AND EMERGENCY VALVE MANIFOLD
	FIGURE 2-7. HAND PUMP ASSEMBLY
	FIGURE 2-8. MAIN TERMINAL BOX ASSEMBLY
	FIGURE 2-9. LEFT SIDE COMPONENTS INSTALLATION
	FIGURE 2-10. ENGINE INSTALLATION
	FIGURE 2-11. HOODS INSTALLATION

	SECTION 3 - SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION
	FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

	SECTION 5 - CYLINDER
	FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY
	FIGURE 5-2. LEVELING CYLINDER ASSEMBLY
	FIGURE 5-3. LIFT CYLINDER ASSEMBLY
	FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY
	FIGURE 5-5. STEERING CYLINDER ASSEMBLY

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200022107 through 1200023452)
	FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200023453 to Present)

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL
	FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODEL 260-25 STANDARD PARTS
	FIGURE 9-2. MODEL 260-25 VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

